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History of this test report

Report No. Version Description Issue Date

FR3D2001N 01 Initial issue of report May 10, 2024

1. Revise Section Product Feature of Equipment
Under Test, Test Mode and Radiated Band Edges

and Spurious Emission Measurement.

FR3D2001N 02 2. Revise Appendix A. May 25, 2024

This report is an updated version, replacing the report
issued on May 10, 2024.

1. Revise Section Test Mode.
2. Revise Appendix A.

FR3D2001N 03 May 28, 2024
This report is an updated version, replacing the report

issued on May 25, 2024.
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
15.247(b)(3)
3.2 15.247(b)(4) Output Power Pass
3.3 15.247(e) Power Spectral Density Pass -
34 15.247(d) Conducted Band Edges and Spurious Pass i
Emission
. . 10.95 dB
35 15.247(d) Radiated Banglfizgi)sna”d Spurious Pass under the limit at
2483.52 MHz
3.49dB
3.6 15.207 AC Conducted Emission Pass under the limit at
0.18 MHz
3.7 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into
account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Mila Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
GSM/WCDMA/LTE/5G NR, Bluetooth, BLE, BLE channel sounding, Thread, Wi-Fi 802.11be, UWB,
NFC, WPC Rx, NTN and GNSS

Antenna Type
Bluetooth:

<Ant.3>: IFA Antenna
<Ant.4>: ILA Antenna

EUT Information List

SIN Performed Test Item

41251FDKD000B1 RF Conducted Measurement

Radiated Spurious Emission

41251FDKDO0O007K
Conducted Emission

Antenna information (Open Mode)

Ant.3: -3.30

2400 MHz ~ 2483.5 MHz Peak Gain (dBi) Ant 4: -3.50

Antenna information (Close Mode)

Ant.3: -4.30

2400 MHz ~ 2483.5 MHz Peak Gain (dBi) Ant.4- -1.20

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.1.1 Antenna Directional Gain

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

GanT is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

A
N S5 ‘VANT

Zgj.k

j=1 | k=1

N

ANT

(%)

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;

N n7 = the total number of antennas
gir= IOGA' 20 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain 1 dBi of the kth antenna.

As minimum Nss=1 is supported by EUT, the formula can be simplified as:

Directional gain = 10*log[(1061/20 + 10G2/20 +  _ + 1QCN/20)2 [NanT] dBI

Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 3 Ant 4 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Bluetooth EDR -3.30 -1.20 0.82 0.82 0.00 0.00
Calculation example:
If a device has two antenna, Ganti= -3.30dBi; Gant2=-1.20dBi
Directional gain derived from formula which is
10 x log {{[ 10" (-3.30 dBi / 20) + 10" (-1.20 dBi/ 20) |~ 2}/ 2}
=0.82 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min =0)
Note: The antenna gain is from both open mode and close mode with highest number.
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY, CO07-HY, 03CH23-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

2.1 Carrier Frequency Channel

Frequency Band | Channel ('I:\/rIquz) Channel (Tvﬁqz) Channel (II:\;quz)
0 2402 27 2429 54 2456
1 2403 28 2430 55 2457
2 2404 29 2431 56 2458
3 2405 30 2432 57 2459
4 2406 31 2433 58 2460
5 2407 32 2434 59 2461
6 2408 33 2435 60 2462
7 2409 34 2436 61 2463
8 2410 35 2437 62 2464
9 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468

2400-2483.5 MHz 13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479
24 2426 51 2453 78 2480
25 2427 52 2454 - -
26 2428 53 2455 - -
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2.2 Test Mode

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT (Open and Close) and EUT antenna in three orthogonal axis (X: flat, Y:
portrait, Z: landscape), and accessory (Adapter or Earphone), and adjusting the measurement
antenna orientation, following C63.10 exploratory test procedures and find open mode X plane with

Adapter as worst plane.

b. The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is
tested.

c. AC power line Conducted Emission was tested under maximum output power.

The following summary table is showing all test modes to demonstrate in compliance with the standard.

Summary table of Test Cases

Test Iltem Data Rate / Modulation
Bluetooth EDR 2Mbps Bluetooth EDR 3Mbps
7 14-DQPSK 8-DPSK
Conducted
Mode 1: CHOO0_2402 MHz Mode 4: CH00_2402 MHz
Test Cases
Mode 2: CH39_2441 MHz Mode 5: CH39_2441 MHz
Mode 3: CH78_ 2480 MHz Mode 6: CH78 2480 MHz
Bluetooth EDR 3Mbps
Radiated Mode 1: CHO0_2402 MHz
Test Cases Mode 2: CH39_2441 MHz
Mode 3: CH78 2480 MHz
AC Conducted ]
Mode 1: Bluetooth Channel 39 Tx + USB Cable 1 (Charging from AC Adapter)
Emission
Remark:

1. For Radiated Test Cases, the tests were performed with USB Cable 1
2. During the preliminary test, both charging modes (Adapter mode and WPC Rx Charging mode)
were verified. It is determined that the adaptor mode is the worst case for official test.
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2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120 acilHz
Adapter

]
EUT

(USE Cable)

EUT

<Bluetooth Tx Mode>

120 aci0Hz
Adapter

L]

EUT
(USB Cable)

EUT
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2.4

2.5

2.6

Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord

1. |Adapter Chicony G9BR1 N/A N/A N/A

EUT Operation Test Setup

The RF test items, utility “BT_DUT_Control_GUI.exe ver.01-01-26” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 1 11 of 24
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3 Test Result

3.1 6dB and 99% Bandwidth Measurement

3.1.1Limit of 6dB and 99% Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The

path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.

Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The

6dB bandwidth must be greater than 500 kHz.

5. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer
3.1.5Test Result of 6dB Bandwidth

Please refer to Appendix A.

3.1.6 Test Result of 99% Occupied Bandwidth

Please refer to Appendix A.

i

EUT
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3.2 Output Power Measurement

3.2.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna of directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

For Peak Power, the testing follows ANSI C63.10 Section 11.9.1.3 PKPML1.

For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G
The RF output of EUT is connected to the power meter by RF cable and attenuator.

The path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

o o M w N PE

Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

Power Meter EUT

3.2.5Test Result of Peak Output Power

Please refer to Appendix A.

3.2.6 Test Result of Average Output Power (Reporting Only)

Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time interval

of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Setthe maximum power setting and enable the EUT to transmit continuously.

4.  Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz. Video
bandwidth (VBW) = 10 kHz. In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6 dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully stabilize.
Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

7. The Measured power density (dBm)/ 100 kHz is a reference level and is used as 20 dBc down

limit line for Conducted Band Edges and Conducted Spurious Emission.

3.3.4Test Setup

e )

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission

All harmonics/spurious must be at least 30 dB down from the highest emission level within the authorized
band.

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedure

1. The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

3. Set the maximum power setting and enable the EUT to transmit continuously.

4. Set RBW =100 kHz, VBW = 300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted output
power procedure is used. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, the attenuation required under this paragraph shall be
30 dB instead of 20 dB.

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.4.4Test Setup

e 2

Spectrum Analyzer EUT
3.4.5Test Result of Conducted Band Edges Plots
Please refer to Appendix A.
3.4.6 Test Result of Conducted Spurious Emission Plots
Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated Band Edges and Spurious Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious must
be at least 20 dB below the highest emission level within the authorized band. If the transmitter complies
with the conducted power limits based on the use of RMS averaging over a time interval, the attenuation
required shall be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands

must also comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4. The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW = 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum transmission
duration over which the transmitter is on and is transmitting at its maximum power control

level for the tested mode of operation.
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3.5.4Test Setup

For radiated test below 30MHz

i | X Antenna
- 3m |

Metal Full Soldered Ground Plane

==

Spectrum Analyzer ! Receiver

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

1— 3m —
_____ EUT , !
= | :
|
1.5m !
|
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30 MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio frequency
voltage that is conducted back onto the AC power line on any frequency or frequencies within the band

150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.

7. The frequency range from 150 kHz to 30 MHz is scanned.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth = 9
kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector and
Quasi-Peak Detector Function respectively.
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3.6.4Test Setup

Gt e s e R st e T T R s T e T S e S e S e e |
| |
| |
! Rear of EUT to be flushed !
I with rear of table top T
| 1
| |
I |
| T |
} e EUT I
- ol | 80 cm to
I ; [ | |
| Receiver | ground
| 500 RF Cable Slem 2 b
I |
| |4 |
I 2 |
| e
| “3hp ;
|
| AC :
| AMH | |
| (LISHy | |
I |
| i & | 5
I el | -
I / -~ Bonded to horizontal l - «
rd ground plane -~
IR e el e e e s Ml 0 B b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements
3.7.1Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. | Characteristics Cal:)b;?etion Test Date Due Date Remark
Hygrometer |  TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 F,\‘;Z}_lt%,zz%zzf Nov. 06, 2024 golj‘gg_ﬁfg
Power Meter | Anritsu ML2495A | 1036004 N/A aul. 27,2023 |02 1 200 aul. 26,2024 | (O
Somer Anritsu MA2411B | 1027253 |300MHz-40GHz| Jul. 27,2023 | (7 1% 20271 qul. 26, 2024 g";gg_ﬁfg
Aﬁiaﬁ;fér ggmir‘i‘ FSV40 101566 | 10Hz~40GHz |Aug. 23, 2023 F,\jg;'lc%,zz%zz‘t; Aug. 22, 2024 ?Tol_r"gg_cl_tﬁ(‘;
Loop Antenna ggm‘;é‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep 12, 2023 F,\jg;_%,zz%zzf Sep 11, 2024 (oigﬂ?gf’ﬁv)
s (oSN | CHLENOS loomaaa]  wa | oo tn, e [ 0502 oo s | e
Amplifier SONOMA 310N 421582 N/A Jul. 15, 2023 FJZ;,%,ZZ%ZZ‘Z Jul. 14, 2024 (oﬁéﬂigg?ﬁv)
Ridsgclijtél;iide RFSPIN DRH18-E LEZ%?\‘!SMS 1GHz~18GHz | Jul. 12, 2023 F,\jg;% 22%22‘; Jul. 11, 2024 (oﬁéﬂigg?ﬁv)
Horn Antenna T
o] CCHWARZBEC| Bahac17o | 1225 | 18GHz-40GHz | Jul. 10,2023 |\t 0L 2087 ul. 09, 2024 (oﬁé‘ﬂﬁgf’ﬁy)
Amplifier EMEC EMO1G18GA | 060877 N/A Sep. 28, 2023 FJZ;_OZQ’ZZ%%‘; Sep. 27, 2024 (Osgai;‘g?SY)
Preamplifier EMEC EM18G40G | 060871 18-40GHz | Aug. 30, 2023 Fﬁg;_%gzz%zzﬁ Aug. 29, 2024 (Ogggiggf’:n
Aﬁg};ﬁér Keysight N9O10B  |MY62170337 N/A Aug. 17, 2023 Fﬁg;f’z@fz%zz‘i Aug. 16, 2024 (oﬁé‘ﬂﬁgf’ﬁy)
Hygrometer |  TECPEL DTM-303B | TP211542 N/A Oct. 30, 2023 F,\jl;-oz79,722%222~ Oct. 29, 2024 (o?gaigg?gv)
Antenna Mast| ~ ChainTek | MBS-520-1 N/A 1m~4m N/A F,\jg;. 022'22%25 N/A (o:?éﬂi?éif’ﬁn
Tumn Table |  ChainTek T-200-5-1 N/A 0~360 Degree N/A F,\jg;_ 0279*722%22? N/A (oﬁéﬂ?gfﬁv)
Software Audix 6.09812?2_ 2019 | RK-002348 N/A NA [ O e | NIA (ogé‘ﬂ?gfﬁv)
RECable | SoPneR | o aop | 80395V2 | okHz-30MHz | Mar 07, 2023 |5 OF 2RI war. 06, 2024 (ogé‘ﬂ?gfﬁv)
Recable | HUANRE | SUSRRTEX | s0sosuz | okHz-3omHz | Mar. 06, 2024 |'\o O% 2N war. 05, 2025 (Osgﬂiggf’:w
RFCable | HUBER* | SUCOPLEX| 40430512 N/A Nov. 27, 2023 |Fiet: O 20287 Nov. 26, 2024 (Oggaigg_o;w
RF Cable EMC EMC101Y Zf;/lzlgﬁgél N/A Nov. 27, 2023 F,\jg;_%yzz%zz‘z Nov. 26, 2024 (oiéﬂiigf’ﬁn
ASyower | ACPOWER | AFC-11003G | F317040033 N/A NA e S n | NA o0t
Software | RoMde & feycarviozo| A N/A NA e a | A ?ggg?cﬂ?(r)‘
pulse Limiter | SCHWARZBEC| VISD 86LF | B38| okiz-200MHz | Oct. 20, 2023 |'\& 20 20| oct. 19, 2024 ?ggggcﬂi’(r)‘
RECable | HUBRRR | RG214U | 1356175 | OkMz-30MHz | Mar. 14,2024 |\8% 2% T00F war. 13, 2025 | (SOOUS!
Tworline V- | TEsEQ NNB 51 45051 N/A Mar. 10, 2024 |\\=" 22 27| Mar. 09, 2025 ?ggg?cﬂ?(r)‘
Foﬁgtb\igfkv' TESEQ NNB 52 36122 N/A Mar. 07, 2024 I\I/\l/lae:-r_22021,22002244~ Mar. 06, 2025 ?gggg?ﬂ?(r)‘
e Ronde & ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 l\'/\l/la;;’-Zz()z,y22002244~ Sep. 19, 2024 (nggl;cﬂc\’(’;
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.44 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 58 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 4.4 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 43dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 52 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR3D2001N

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.

Test Engineer: Mina Liu Temperature: 21~-25 °C
Test Date: 2024/2/19~2024/3/7 Relative Humidity: 51~54 %
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
- - 99% Occupied BW 6dB BW 6dB BW P
Mod. | 2% INTY CH. (,\;eH‘l) (MH2) (MHz) Limit fan
(MHz)
Ant3 Ant4 Ant3 Ant4
2DH | 2Mbps | 2 0 2402 1.195 1.195 1.083 1.078 0.50 Pass
2DH | 2Mbps | 2 39 2441 1.195 1.195 1.086 1.081 0.50 Pass
2DH | 2Mbps | 2 78 2480 1.195 1.195 1.078 1.090 0.50 Pass
3DH | 3Mbps | 2 0 2402 1.175 1.175 1.070 1.070 0.50 Pass
3DH | 3Mbps | 2 39 2441 1.175 1.175 1.076 1.070 0.50 Pass
3DH | 3Mbps | 2 78 2480 1.171 1.171 1.070 1.072 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak
Conducted Conducted Total EIRP
Data Freq. Power Power DG EIRP Power Pass
Mod- | pate NP M- | (MH2) e Limit @8) | Power | Limit [Fail
(dBm) (dBm) (dBm)
Ant3 Ant4 SUM
2DH | 2Mbps | 2 0 2402 20.07 20.27 23.18 30.00 0.82 24.00 36.00 Pass
2DH | 2Mbps | 2 39 2441 20.25 19.92 23.10 30.00 0.82 23.92 36.00 Pass
2DH | 2Mbps | 2 78 2480 19.70 20.08 22.90 30.00 0.82 23.72 36.00 Pass
3DH | 3Mbps | 2 0 2402 20.70 21.10 23.91 30.00 0.82 24.73 36.00 Pass
3DH | 3Mbps | 2 39 2441 20.55 20.35 23.46 30.00 0.82 24.28 36.00 Pass
3DH | 3Mbps | 2 78 2480 20.07 20.50 23.30 30.00 0.82 24.12 36.00 Pass
TEST RESULTS DATA
Average Power Table
Reporting Onl
Average
Conducted Duty
Mod. gz:: NTX CH. (';;eH‘i‘) Power Factor
(dBm) (dB)
Ant3 Ant4 SUM
2DH | 2Mbps | 2 0 2402 17.96 17.93 20.96 5.08
2DH | 2Mbps | 2 39 2441 17.69 17.44 20.58 5.08
2DH | 2Mbps | 2 78 2480 17.46 17.53 20.51 5.08
3DH | 3Mbps | 2 0 2402 17.86 18.05 20.97 5.08
3DH | 3Mbps | 2 39 2441 17.78 17.49 20.65 5.08
3DH | 3Mbps | 2 78 2480 17.41 17.61 20.52 5.08
TEST RESULTS DATA
Peak Power Density
Peak PSD
Peak PSD [ Peak PSD| Worst Peak F?SD
Data Freq. DG Limit Pass
Mod. Rate NTY CH. (MH2) (dBm (dBm +3.01 (dB) (dBm /il
/100kHz) | /3kHz) (dBm 13kHz)
[3kHz)
2DH | 2Mbps | 2 0 2402 17.28 3.59 6.60 0.82 8.00 Pass
2DH | 2Mbps | 2 39 2441 17.39 3.42 6.43 0.82 8.00 Pass
2DH | 2Mbps | 2 78 2480 16.79 3.40 6.41 0.82 8.00 Pass
3DH | 3Mbps | 2 0 2402 18.03 4.35 7.36 0.82 8.00 Pass
3DH | 3Mbps | 2 39 2441 18.04 4.44 7.45 0.82 8.00 Pass
3DH | 3Mbps | 2 78 2480 17.27 3.65 6.66 0.82 8.00 Pass
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Number of TX =2, Ant. 3 (Measured)

6dB Bandwidth |
<2Mbps>

6 dB Bandwidth Plot on Channel 00

6 dB Bandwidth Plot on Channel 39

Spectrum o Spectrum o
Ref Level 30.00 d&m Offset 2405 dB & RBW 100 kHz Ref Level 30.00 dém Offset 2405 dB & RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep e Att 208 SWT 1ms @ VBW 300 kHz  Mode Sweep
@17k View [@ 1Pk View
mMi[1] 10.52 dBm| M1[1] 10.90 dBm|
2.40146450 GHz| y 2.44046050 GHz|
20 deém — D2[1] 0.25 dp) 20 - D211] 0.06 dp)
e . 1.08330 MHz ML | ) 1.08630 MHz
02 %
Todem— 1o
\ / N
4 / AN : \
0 ~ od 7 T
10 dbm / 10 ! A
I f
" o~ —
-20 dBm 20 d
4 =y
o \ . \‘
-30 dBnv — 20 d —= el
o M annr Mg \“‘L\'a'\“n\n
s .
40l v T
-50 dBm -50 db
-60 dBm -0 d
CF 2.407 GHz 1001 pts Span +.0 MHz CF 2.341 GHz 1001 pts Span +.0 MHz
Marker Marker
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result [| Type | Ref | Trc | X-valug | ¥-valug | Function__| Function Result [|
ML T 2.4014545 GHz 10.52 dém ML T 2.4404605 GHz 10.50 d2m
D2 M1 1 1.0833 MHz -0.25 d8 p2| M1 1 1.0863 MHz 0.06 dB
—
L )il ] [ | CERREEEC ] L )i J [ CERREEE )
D MAR.2024 o OMAR.2024  14:03:48

6 dB Bandwidth Plot on Channel 78

Spectrum -
Ref Level 30.00 dém  Offset 24.05 dB @ RBW 100 kHz
o att 20 d8 SWT 1ms @ VBW 300 kHz _Mode Sweep
(@ 1Pk View
Mi[1] 10.75 dBm|
P 2.47946450 GHz|
20 dBm :
D1 16.970 dBr e = D2(1] i 77"';‘"’_\4;"
1 [~ g 5 2
10 dBm— D2 10 =
,
0d ! \
/ )
-10 dBm y
/
-20 dBm — =
-~ \.‘
-30 dBm = =
N
e T
-50 dBm
<60 dBm-
CF 2.48 GHz 1001 pts Span +.0 MHz
Marker
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result [|
ML 2.4794645 GHz 10.75 dem
D2 M1 1 1.0775 MHz -0.02 d8
L i ] [ EEERREE I
D MAR.2024  14:15:16
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<3Mbps>

6 dB Bandwidth Plot on Channel 00 6 dB Bandwidth Plot on Channel 39

Spectrum o o
Ref Level 30.00 d&m Offset 2405 dB & RBW 100 kHz Ref Level 30.00 dém Offset 2405 dB & RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o Att 208 BWT 1ms @ VBW 300 kHz _Mode Sweep
@17k View [@ 1Pk View
M1[1] 11.15 dBm)| M1[1] 11.26 dBm)|
2.40146850 GHz| y 2.44046760 GHz|
20 cém 310 dam - = D2[1] 0.16 dB 0 D1 17,450 dom - — ——D2[1] 0.11 dB
[ A D2 1.07070 MHZ] [ "n | —~ M 2 1.07590 MHZ]
15 dBm 11.410 dBr iod 11.490 der
7 Y )
I hY ra Y
od A od /‘ u
/ \ / N
-10 dBm 1 Y -10 df { &
y A\ i )
-20 dBm —= - 20 d = =N
7 ™
P \ s \
B o L . 30d L.
30 dBrm "/J,, e 30 =t e
g 7 Ay
2 R WO 4
s il ler R
-50 dBm -50 db
60 dim: -60
CF 2.407 GHz 1001 pts Span +.0 MHz CF 2.341 GHz 1001 pts Span +.0 MHz
Marker Marker
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result [| Type | Ref | Trc | X-valug | ¥-valug | Function__| Function Result [|
ML T 2.4014665 GHz 11.15 dém ML T 2.4404676 GHz 11.26 dam
D2 M1 1 1.0707 MHz 0.16 dB p2| M1 1 1.0758 MHz -0.11 dB
—
L )il ] QR e L I J QR e
Date: 7.MAR.2024 14:20:33 : T.MAR.2024 14:41

6 dB Bandwidth Plot on Channel 78

Spectrum -

Ref Level 30.00 dBm  Offset 24.05 dB @ RBW 100 kHz
jo Att 20 d8  SWT 1ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Vigw

Mi[1] 11.06 dBm|

2.47946850 GHz|
- D2(1] 0.05 dB
] g 1.06950 MHZ]

20 dBm

TG

0d .

/
-10 dBm ; it

—

-20 dBm- =

-30 dBm e A

=

o4 clBi

o
T

~50 dBm-

60 dim:

CF 2.48 GHz
Marker
Type | Ref | Trc | X-valug | ¥-valug | Functi
ML 2.4794665 GHz 11.06 dém
D2 M1 1 1.0695 MHz -0.05 d8

Date: 7.MAR.20Z

1001 pts Span 4.0 MHz

| Function Result [|
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| 99% Occupied Bandwidth |

<2Mbps>

99% Occupied Bandwidth Plot on Channel 00

99% Occupied Plot Bandwidth on Channel 39

Spectrum o Spectrum o
Ref Level 30.00 dém Offset 24,05 dB & RBW 30 kHz Ref Level 30,00 dEm  Offset 24.05 dB » RBW 30 kHz
o att 20d8  SWT _ 1.1ms @ VBW 100 kHz _ Mode Sweep o Att 20d8  SWT  1.1ms @ VBW 100 kHz _Mode Sweep
@153 View (@153 View
M1[1] 15.38 dBm)| M1[1] 15.66 dBm)|
2.40200000 GHz ; 2.44100000 GHz
20 dan Occ Bw 1.194805195 MHz| 20 : Occ Bw 1.194805195 MHz|
10 dBm: T AT T Fom 10 di AR T
- s T W,
¢ r’ L\\ ’ ‘w\
-10 dam: : + 10 di , L
( \ f i
-20 dBm - L 20 - - .
] A A Won
\ - L o,
-30 dBn - - AL a0 di | - LY
g \ 4 4
A o M e -
40 dam—{— s 40 d des .
Y i 1 ™ MmN
-50 dBm -50
-60 dBm 60 d
CF 2.402 GHz 1001 pts Span 4.0 MHz CF 2.441 GHz 1001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v¥-value | Function | Function Result | Type | Ref | Tre | X-value | v¥-value | Function | Function Result |
M1 1 2,402 GHz 15.38 dém M1 1 2,441 GHz 15.66 dém
T 1 2.40139261 GHz -0.69 dam occ Bw 1.194805195 MHz TL 1 2.44039261 GHz -0.41 dém Oce Bw 1.194805195 MHz
T2 1 2.40258741 GHz -1.71 dbm T2 1 2.44150741 GHz -1.43 dbm
- — -
( ] J o L J ‘

J

99% Occupied Bandwidth Plot on Channel 78

Spectrum

Ref Level 30.00 dBm
jo Att 20 dB
@153 View

&)

Offset 24.05 dB @ RBW
SWT

30 kHz

1.1ms @ VBW 100 kHz  Mode Sweep

Mi[1] 15.25 dBm
2.48000000 GHz|
1.194805195 MHz

20 dbn

Oce Bw
10 dBm A
S

\

o
R

0

-10 dBm ¢

\
-20 dBm -

A
-30 der .

\
.y,

-40 dBm E
e
-50 dBm

N

-60 dén

CF 2.48 GHz

Marker

Type | Ref | Trc |
M1 1

1001 pts Span 4.0 MHz

X-valus |
2.48 GHz

2.47939261 GHz

2.48056741 GHz

Y-value |
15.25 dém
-0.75 dém
-1.78 dém

Function | Function Result

TL 1
T2 1
il

|
L JL J

Occ Bw

1.194805195 MHz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<3Mbps>

99% Occupied Bandwidth Plot on Channel 00 99% Occupied Plot Bandwidth on Channel 39

Spectrum | [= Spectrum [=
Ref Level 30.00 dem  Offset 2405 dB @ RBW 30 kHz RefLevel 30.00 dBm  Offset 24.05 0B @ RBW 30 Kz
o att 208 SWT  1.1ms @ VBW 100 kHz Mode Sweep oAt 208 SWT  1.1ms @ VBW 100 kHz Mode Sweep
(@153 view @152 view
MAL1] 15.11 dBm MI[1] 15.56 dBm
2.40200000 GHz ; 2.44100000 GHz
20 dan Occ Bw 1.174825175 MHz| 20 = Occ Bw 1.174825175 MHz|
N iy N
10 dBm: — A 10 d — =
Al v VA Py _rf_,\/ o W 12
0 o 1
T
A J’f E\
y, ;
-10 dBm- i - _10 di 7 -
<20 dom ! | E —T \
H A N oy
Loas \ 1|
-30 dBm — AV /. -
~f e - s
-40 dbm— . o
AuAmd U AT A
-50 dBm
-0 den -0 df
CF 2.402 GHz 1001 pts Span 4.0 MHz CF 2.441 GHz 1001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ret | Trc| X-value | ¥-value | Function | Function Result |
M1 1 2.402 GRz 15.11 dem M1 T 2441 GRz 15.56 dem
L 1 240142058 GHz -1.04 dem Occ Bw 1.174825175 MHz 1 1 2.44042058 GHz -0.56 dem Occ Bw 1.174825175 MHz
T2 1 24025954 GHz 0.74 dém T2 1 24415954 GHz 1.15 dém
L )j! J - L J{

J

99% Occupied Bandwidth Plot on Channel 78

Spectrum

[
K
Ref Level 30.00 dBm  Offset 24.05 dB @ RBW 30 kHz

fo ALt 20 dB  SWT 1.1ms & VBW 100 kHz
@153 View

Mode Sweep

M1[1] 15.33 dBm)|

2.48000000 GHZ,

20 dbn - Occ Bw 1.170829171 MHz
n

10 ébm .

™
o S 1o
0

S L
-10 dem:

L
-20 dBm

-30 dBm

40 d3m—{—F S A
e e o

-50 dBm

60 dBn

GF 2.48 GHz 1001 pts
Ma

Span 4.0 MHz

[
TL L
T2 1

[ )

rker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result
1 1 2.48 GHz 15.33 dém
2.47942058 GHz -0.74 dém Occ Bw 1.170829171 MHz
2.48059141 GHz 0.68 dem

J
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IPower Spectral Density (dBm/3kHz)
<2Mbps>

Power Density (dBm/3kHz) Plot Channel 00 Power Density (dBm/3kHz) Plot Channel 39

Spectrum [“%' Spectrum
Ref Level 30.00 dém Offset 24,05 dB @ RBW 3 kHz

)
Ref Level 30,00 dém  Offset 24.05 db @ RBW 3 kHz
o att 208 SWT  18.1ms @ VBW 10kHz Mode Sweep o Att 208 SWT  18.1ms @ VBW 10kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
MiL1] 7.94 dBm) Mi[1] 3.2 dBm
2.40201465 GHz| 2.44101460 GHz|
20 dBm 20
10 dbm 10
11 11
0 il o g I
. 1L P ,Mﬁ" ) r i rL \ﬁ i “ ;
e A “Jf I ”““H\"‘f"l\‘ﬂph‘ hpdh‘hﬂ " Nu Wﬂ‘ﬂb V 'ﬂ I by L'»M IMMU nm IHUnI ‘I W‘ » r' f" mf Ltllu'lu'lﬂhmm Mﬁ.b i ’l"w J r.r%% [ ﬁ,‘,ﬂﬂwﬂ MU M\qu I“FLUI‘
ol I L i
omn AT M, ), o A g |,
' Wl o i
-30 ’E IKAT] a0 doh LM
i Enp i
; derm ﬁ[ o 'UL”.L
-50 dBm L 50 dl ‘
-60 dBm -60 d
CF 2.402 GHz 1001 pts Span 1.6245 MHz CF 2.441 GHz 1001 pts Span 1.629 MHz
Marker Marker
Type | rRef | Trc | X-valus | ¥-valug | _Function | Function Result Type | Ref | Trc | X-valus | ¥-valug | _Function | Function Result
[ 1 2.40201465 GHz 2.54 dem [ 1 24410146 GHz 3.32 dom
)i ] (Y] [ )il

] W e

Power Density (dBm/3kHz) Plot Channel 78

Spectrum

=]
v
Ref Level 30.00 dem  Offset 24.05 d8 @ RBW 3 kHz

jo Att 20 dB  SWT 18 ms @ VBW 10 kHz  Mode Sweep
@ 1Pk Max

mi[1] 3.09 dBm)|

2.4B0D1455 GHz

20 dBm
10 dBm

. I

-10 dBm ) ﬂfl\”"hmlm’m l‘]n‘ulull 11‘.“1‘ : \"Illt{rl (lﬁlq'l ]II'M ,ﬂl\«flﬂtﬂw‘%\\ \‘IA\ \!‘ llh\l‘/'!

20 dem LY ! hl hmfﬁﬁ-n Iy
i il

ol Ihy
'EDIIWJ

CF 2.48 GHz
Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2,48001455 GHz 3.09 dém

] )

1001 pts

Span 1.6155 MHz

TEL : 886-3-327-0868 Page Number 1 A2-5 of 24
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR3D2001N

<3Mbps>

Power Density (dBm/3kHz) Plot Channel 00

Power Density (dBm/3kHz) Plot Channel 39

Spectrum

Ref Level 30.00 dBm  Offset 24.05 dB @ RBW 3 kHz
jo Att 20 dB  SWT

17.9 ms @ VBW 10 kHz  Mode Sweep
@ 1Pk Max

Spectrum

o
v
Ref Level 30,00 dBm  Offset 24.05 0B @ RBW 3 kHz

po At 20 dB8  SWT 18 ms @ VBW 10 kHz  Mode Sweep
(@ 1Pk Max

mi[1]
20 dBm

3.85 dBm)|
2.40201285 GHz|

mil1] +.44 dBm
20

10 dBm S
0 di

2.44101290 GHz|

I
. ANy -
oo ,a\i.u”‘} A b\'l,m"h'hlr"t} Vﬂum[‘f'w [y lU A LJ'LJ\\"“U‘WII WF._‘VW Inf’h,wui{u ! )

==

I
A YT i

=20

e Ll | "” ek,
Ll i

| !
Hﬁ] dam f

50 dim:

60 dim:

CF 2.402 GHz

Marker

Type | Ref | Trc | X-value |
M1 1

1001 pts

Y-value | Function |

Function Result
2.40201285 GHz 3.85 dém

Span 1.6065 MHz

CF 2.441 GHz

1001 pts

Span 1.614 MHz
Marker

Type | Ref | Tre | X-value | Y-value | Function |
M1 1

Function Result |
2.4410129 GHz 4.44 dam

)| J

1 J

Power Density (dBm/3kHz) Plot Channel 78

Spectrum

Jo ALt 20 dB  SWT 17.9 ms @ VBW 10 kHz Mode Sweep

o
K
Ref Level 30,00 dBm  Offset 24.05 dB @ RBW 3 kHz

@ 1Pk Max

MiL1]
20 dBm

3.65 dBm|
2.48001285 GHz|

10 dBm

11

;

0 di

-10 dBm L q ﬂw% \l‘{lf "‘dﬂll\wl‘ ﬁﬂ(\ﬁ

j
‘ I‘{U" h ““'M'L”F. o ﬁ.“lm..ﬂh.’x. My
e LR

st [
.30&&&&” Il Iﬂ'ﬁm

i o »“

50 dBm:

60 dBm:

CF 2.48 GHz

1001 pts
Marker

Type | Ref | Trc | X-value | Y-value | Function |
M1 1 246001285 GHz 3.65 dém

)| J

Span 1.6035 MHz

Function Result |

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-6 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

| Band Edge and Spurious Emission|

<2Mbps>

Channel 00

100kHz PSD reference Level Plot

Low Channel Plot

Spectrum ‘:%] Spectrum Eg-]
Ref Level 30.00 dBm  Offset 24.05 d2 @ RBW 100 kHz Ref Level 30.00 dém  Offset 24.05 0B @ RBW 100 kHz
o Att 20db_ SWT 1ms @ VBW 300 khz _ Mode Sweep o att 20 dB_ SWT 9 ms @ YBW 300 kHz _ Mode Sweep
@ 1Pk Max @ 1Pk View
Mi[1] 17.07 dBm M1[1] 35.08 dBm|
N 2.40200165 GHz| 2.39951630 GHz|
20 di '_“ 20 di
| e
A R I o
10 dBrr — 10 dBr M",‘
e \\ { R
0 dem 1 0 dem
" . or 2930 dor H
.]/DIA 5 10 df
L N J k
-20 d -20 d ” rl
-and and . I 1
R
40 di 40 d " |
i) JMJ \\||
sod (it ottt
60 di 60 di
FL
|
CF 2.402 GHz 1001 pts Span 1.6245 MHz | | [ Start 2.375 GHz 8001 pts Stop 2.405 GHz
Marker Marker
Type | Ref | Trc | X-valua | Y-valua | Function__| Function Result | Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 2.40200165 GHz 17.07 dBm 1 1 2.3995163 GHz -35.08 dBm
n T il 1
at 13

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

Ref Level 30.00 dBm

(=)

Offset 24,05 dé @ RBW 100 kHz

Spectrum

(=)

RefLevel 30.00 dem  Offset 24.05 dB = RBW 100 kHz
o Att 20d@  SWT  30.1ms @ VBW 300 kHz Mode Sweep o Att 20dB  SWT 255 ms @ VBW 300 khz  Mode Sweep
@ 1Pk View @ 1Pk View
M1l +3.53 dBm MIL1] 15.94 dBm
950.6120 MHz| . 2.402030 GHz|
20d 20 dem mM2[1] 39.87 dBm)|
6.438540 GHz
10 dBr 10 d
0 dBm 0 der ” S
D1 -2.930 dBrr D1 -2.530 dBm
10 df -10 di
20 di
.20 d
30
30 d i
. 40 d -
a0d n ' E | n
60 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Marker
Marker Type | Ref | Trc | X-value | Y-valua | Function__| Function Result |
Type | Ref | Trc X-valua | Y-valua | Function__| Function Result ML 1 2.40203 GHZ 15.34 dBm
M1 1 950.612 MHz -43.53 dBm M2 1 643854 GHz -39.87 dBm
( )i J ( it J Qunnn
at 13:54:2 at (MAR.2024 1

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-7 of 24



ssamonias. FCC RADIO TEST REPORT Report No. : FR3D2001N

Channel 39

100kHz PSD reference Level Plot Middle Channel Plot

Spectrum ué]

RefLevel 30.00 dém Offset 24.05 dé @ RBW 100 kHz
Jo Att 20 dB SWT 1ms @ VBW 300 kHz  Mode Swesp
@ 1Pk Max

m1[1] 17.39 dBm)|

2.44100000 GHz|
20 dBi

10 dBn =

4 .
0 dBm—
/

CF 2.441 GHz 1001 pts Span 1.629 MHz
Marker

Type | Ref | Trc X-valua | Y-valua | Function__| Function Result
M1 1 2.441 GHz 17.39 dBm

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spectrum ||| spectrum -
Ref Level 30.00 Bm  Offset 24.05 dB @ RBW 100 kHz RefLevel 30.00 dem  Offset 24.05 dB & RBW 100 kHz
o Att 20cB  SWT  30.1ms @ VBW 300 kHz _Mode Sweep o _att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
|@ 1Pk View @ 1Pk View
Mmi[1] 44.14 dBm)| Mi[1] 16.56 dBm)|
928.4000 MHz| ik 2.441130 GHz
20d 20 M2[1] 40.13 dBm|
6.864380 GHz|
10 dBr 10d
0 dem 0 dém ,
D1 -2.610 dB D1 -2.610 dBm
-10 dem Aod
-20 di
-20 dBm
30 d
M2
40 d
.60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | |Marker
marker Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
Type | Ref | Trc | X-value | Y-value |__Function Function Result | ML 1 2.44113 GHz 16.56 dBm
M1 1 928.4 MHz -44. 14 dam M2 1 6.86438 GHz -40.12 dBm
—_— - —
Jji J [ L JU )| [T ]
Dat MAR.2024 14 t
TEL : 886-3-327-0868 Page Number 1 A2-8 of 24

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

Channel 78

100kHz PSD reference Level Plot

High Channel Plot

Spectrum

Eg-] Spectrum Eg-]
Ref Level 20.00 dém  Offset 24.05 dé @ RBW 100 kHz Ref Level 30.00 dim  Offset 24.05 0B & RBW 100 kHz
o Att 20 B SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk View
Mi[1] 16.68 dBm Mi[1] 13.20 dBm)|
2.48000005 GHz| 2.48402320 GHz|
20 di . 20 di
S NI N
e | [ S
10 dBm - N 10 dBm
(./ \\
0 dBm—< < 0 dBm
/ ™
10 . 10 di
i )
/ \
\,
-20 d 20 df
20 d 30 d
40 d a0 dem-4 M
e a0t el sk I R (PR e T FEUTETURIN| YV TROR TP [P
-50 df e i i ke i
-60 di -60 di
F1
|
CF 2.48 GHz 1001 pts Span 1.6155 MHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-valua | Function__| Function Result | Type | Ref | Trc | X-value | Y-valua | Function__| Function Result |
M1 1 2.48000005 GHz 16.68 dBm 1 1 2.4840232 GHz -43.20 dBm
i 1 il 1
L JL J L JL

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

E‘? Spectrum

Ref Level 30.00 dBm

Offset 24,05 d8 & RBW 100 kHz

=

RefLevel 30.00 dem  Offset 24.05 dB & RBW 100 kHz
o Att 204 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 43.66 dBm Mi[1] 16.57 dBm)|
» 888.6960 MH2| e 2.480230 GHz
20 20 M2[1] 39.52 dBm)|
6.884780 GHz|
10 dbrr 1o0d
0 dBm 0 dBm
D1 320 dBm D1 dBr
ind -10 di
20 di
20d
30 d
-30 d .
.
-40 d : 4
40 df 14
dohnn s pssiasmiait ittt T I S T T
50 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Warker
Marker Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
Type | Ref | Trc X-value | Y-value | Funetion | Function Result | ML 1 2.48023 GHz 16.57 diém
M1 1 B888.696 MHz -43.66 dBm M2 1 6.88478 GHz -39.52 dBm
- - e
L )| J L J{ J Eannnnn v
TEL : 886-3-327-0868 Page Number 1 A2-9 of 24

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

<3Mbps>

Channel 00

100kHz PSD reference Level Plot

Low Channel Plot

Spectrum ‘:%] Spectrum Eg-]
RefLevel 30.00 dém  Offset 24.05 0B w RBW 100 kHz RefLevel 30.00 dem  Offset 24.05 dB = RBW 100 kHz
o Att 20d8  SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk View
M1l 17.41 dBm)| M1l 7.56 dBm|
1 2.40184755 GHz| 2.39949380 GHz|
20 d 20 d
S e S A
10 dBn = = e 10 dBn Lt
- { f
0 dBm—< 0 dBm
pd . D1 -2.590 dém T \
A * 100 j l
-20d -20d ’ |H
-30 d -30 d j. f
M1 ’| W
40 df 40 df 4 w',l\‘
"y s mneohd it b b AN
60 di -60 di
F1
|
CF 2.402 GHz 1001 pts Span 1.6065 MHz Start 2.375 GHz 8001 pts Stop 2.405 GHz
Marker Marker
Type | Ref | Trc | X-valua | Y-valua | Function__| Function Result | Type | Ref | Trc | X-value | Y-valua | Function__| Function Result |
1 1 2.40184755 GHz 17.41 dBm M1 1 2.3994038 GHz -37.56 dBm
)i Y ) Y
L )i J L J J " -
at 14 :

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

Ref Level 30.00 dBm

E‘? Spectrum

Offset 24,05 d8 & RBW 100 kHz
j» Att

=

RefLevel 30.00 dem  Offset 24.05 dB & RBW 100 kHz
20dP  SWT  30.1ms @ VBW 300 kHz _Mode Sweep o att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 43.65 dBm Mi[1] 16.76 dBm)|
» 849.4770 MHz| Y 2.402030 GHz
20 20 M2[1] 89.42 dBm|
6.876280 GHz|
10 dbrr 1o0d
0 dBm 0 den 1 S
D1 -2.590 dBm D1 -2.590 dBm
10 d -10 di
20 di
20d
30d
-and .
.
-40 d Y
a0d I ' IlE l I
60 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Warker
Marker Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
Type | Ref | Trc X-value | Y-value | Funetion | Function Result | ML 1 2.40203 GHz 16.76 dBm
M1 1 B849.477 MHz -43.65 dBm M2 1 6.87628 GHz -329.42 dBm
i ! i !
L M J L I

TEL : 886-3-327-0868

FAX . 886-3-327-0855

Page Number : A2-10 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

Channel 39

100kHz PSD reference Level Plot

Middle Channel Plot

Spectrum

(=)

Ref Level 30.00 dBm
Jo Att 20 dg

Offset 24,05 dé @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz  Mode Swesp

@ 1Pk Max

m1[1] 18.04 dBm)|
2.44084520 GHz|

20 dB|

10 dBrr

0 dem—

-

14

20 df

=30 d

-40

CF 2.441 GHz 1001 pts

Span 1.614 MHz

Marker
Type | Ref | Trc | X-valua |
2,4408452 GHz

Y-value |
18.04 dBm

Function__| Function Result

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum E%] Spectrum E?
RefLevel 30.00 dBm  Offset 24.05 d& @ RBW 100 kHz RefLevel 30.00 dem  Offset 24.05 dB & RBW 100 kHz
o Att 20dE  SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 43.32 dBm Mi[1] 14.71 dBm)|
815.6250 MHz| . 2.441130 GHz
20 di 20 di- m2[1] 38.48 dBm
6.911980 GHz|
10 dB 10 d
0 dm
0 dém Toe0dBm D1 -1.060 dBm
ind -10 di
20 di
20d
30 d
-30 d i
v
40 d
i mtssmisiasdi s s assbs st
60 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Warker
Marker Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
Type | Ref | Tre| X-value | Y-value | Funetion | Function Result | ML 1 2.44113 GHz 14.71 dBm
M1 1 B815.625 MHz -43.32 dBm M2 1 6.91198 GHz -328.48 dBm
i m

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-11 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

Channel 78

100kHz PSD reference Level Plot

High Channel Plot

Spectrum ‘:%] Spectrum Eg-]
Ref Level 30.00 dBm  Offset 24.05 dé @ RBW 100 kHz Ref Level 30.00 dim  Offset 24.05 0B & RBW 100 kHz
o Att 20d8  SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk View
Mi[1] 17.27 dBm)| Mi[1] +4.16 dBm)|
N 2.47984625 GHz| 2.50218970 GHz|
20 di L 20 di
S SR N—
10 dBn e - 10 dBn
7
0 dBm—< = 0 dBm
~
- S
BT 10 di
-20 d 20 df
30 d 30 d
40 d 40 d L
"L“!W’ TP " ATV NTSTVOTPY PRSI
50 df o T o i " bt aondbad
60 di -60 di
F1
|
CF 2.48 GHz 1001 pts Span 1.6035 MHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
Marker Marker
Type | Ref | Trc | X-valua | Y-valua | Function__| Function Result Type | Ref | Trc | X-value | Y-valua | Function__| Function Result |
1 1 2.47984625 GHz 17.27 dBm M1 1 2.8021897 GHz -44.18 dBm
" T il T
L )i J L J J " -

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

E‘? Spectrum ':%1
Ref Level 30.00 dém  Offset 24.05 d@ @ RBW 100 kz RefLevel 30.00 dem  Offset 24.05 dB & RBW 100 kHz
o Att 20dE  SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 44.17 dBm Mi[1] 15.29 dBm)|
908.6130 MH2| . 2.480230 GHz
20 20 dBm M2[1] 89.27 dBm|
6.056910 GHz|
10 dbrr 1o0d
0 dBm|
0 dém D1 -2.730 den
10 df 10 d
20 di
20 d
30 di
-and
40 d
40 d =
WWMMW
60 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Marker
Marker Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
Type | Ref | Trc X-value | Y-value | Funetion | Function Result | ML 1 2.48023 GHz 15.20 dim
M1 1 908.613 MHz -44.17 dBm M2 1 6.05691 GHz -39.27 dBm
il 1 il ]
L i J L ] J [

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-12 of 24



ssamonias. FCC RADIO TEST REPORT Report No. : FR3D2001N

Number of TX = 2, Ant. 4 (Measured)

6dB Bandwidth|
<2Mbps>

6 dB Bandwidth Plot on Channel 00 6 dB Bandwidth Plot on Channel 39

Spectrum o Spectrum o
Ref Level 30.00 dBm Offset 2405 dB & RBW 100 kHz Ref Level 30.00 dém Offset 2405 dB & RBW 100 kHz
o Att 208 SWT 1ms @ VBW 300 kHz  Mode Sweep e Att 208 SWT 1ms @ VBW 300 kHz  Mode Sweep
[@ 17K view [@ 1Pk View
M1[1] 11.46 dBm| M1[1] 11.03 dBm|
y 2.40146450 GHz| y 2.44046260 GHz|
20 D2[1] 0.01 dB 20 D2[1] 0.02 db
o —T= - D1 - EE—
- I — g2 1.07770 MHz| | P — 1.08090 MHZ]
10 dem—i 0 dBm " ju}
/ \ / \
od T od 7 N
/ \ / \
i A /
-10 df -10 df
T ¥ I
o0 d e - o0 ot -
o N, / A
30d ] b o I 30d ] N,
r.f 7 e
P )
R v L o
50 db 50 db
=60 df =60 df
CF 2.302 GHz 1001 pts Span +.0 MHz CF 2.341 GHz 1001 pts Span +.0 MHz
Marker Marker
Type | Ref | Trc | X-valug | ¥-valug | Function__| Function Result [| Type | Ref | Trc | X-valug | ¥-valug | Function__| Function Result [|
ML T 2.4014645 GHz 11.46 dam ML T 2.4404626 GHz 11.03 dém
D2 M1 1 1.0777 MHz 0.01 dB p2| M1 1 1.0809 MHz 0.02 dB
—
L )il J QR e L )i J QR e
Date: 7.MAR.2024 13:58:27 o MAR.2024 14 8

6 dB Bandwidth Plot on Channel 78

Spectrum -

Ref Level 30.00 dBm  Offset 24.05 dB @ RBW 100 kHz
jo Att 20 d8  SWT 1ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Vigw

Mi[1] 10.00 dBm|
2.47945650 GHz|
1 16.:800 dor S — e 0.19 dB

RN P—— —— o 1.09000 MHZ|
10.800 dBrr ¥ =02

20 dBm

10—t

o / \

10 dom Lt

] \k
-20 dBm -

- N ™,

-30 dom—
40 L
foarr

~50 dBm-

o

60 dim:

CF 2.48 GHz 1001 pts Span 4.0 MHz

Marker

Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result [|
ML 2.4794565 GHz 10.09 dém
D2 M1 1 1.09 MHz 0,19 dB

L J ) [T ]

Date: 7.MAR.2024 14:19:20

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-13 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

<3Mbps>

6 dB Bandwidth Plot on Channel 00

6 dB Bandwidth Plot on Channel 39

Spectrum o o
Ref Level 30.00 d&m Offset 2405 dB & RBW 100 kHz Ref Level 30.00 dém Offset 2405 dB & RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep e Att 208 SWT 1ms @ VBW 300 kHz  Mode Sweep
@17k View [@ 1Pk View
mMi[1] 11.63 dBm| M1[1] 11.33 dBm|
2.40146850 GHz| y 2.44047250 GHz|
20 diém H— D21} 0.20 dp) 20 b1 1 D211] 0.18 dp|
e —~ D2 1.07020 MHz| S ML~ 2 1.06990 MHZ]
10 dam - - 107 D2 11.488 dBm -
P N 7 \
0 d i - o di
/ \ / N
[ A / \
-10 dBm : -10 dbs 7
7 7 \
-20 dem A — 20 d - =
L \ . \
-~ M ™ . \
-30 dBm = -30 e P
o N LN
e - ‘- A a0 ,
e ]
-50 dBm -50 db
<60 dBm- =60 df
CF 2.407 GHz 1001 pts Span +.0 MHz CF 2.341 GHz 1001 pts Span +.0 MHz
Marker Marker
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result [| Type | Ref | Trc | X-valug | ¥-valug | Function__| Function Result [|
ML T 2.4014665 GHz 11.63 dém ML T 2.4404725 GHz 11.33 dém
D2 M1 1 1.0702 MHz 0.20 dB p2| M1 1 1.0699 MHz -0.18 dB
—
L )il ] QR e L I J [ CERREEE )
D MAR.2024 14 -

6 dB Bandwidth Plot on Channel 78

Spectrum -
Ref Level 30.00 dém Offset 24,05 dB & RBW 100 kHz
o ate 20 8 SWT
(@ 1Pk View

1ms @ VBW 300 kHz  Mode Sweep

Mi[1] 10.89 dBm|

2.47946760 GHz|
D2(1] 0.05 dB)
N W 02 1.07190 MHZ|

20 dBm

100 dET

0 / \

10 dom A

-20 dém S =

-30 dBm:

.
a0

~50 dBm-

60 dim:

CF 2.48 GHz

Marker

Type | Ref | Trc |
ML

1001 pts Span 4.0 MHz

X-valug |
2.4794876 GHz 10.89 dem
D2 M1 1 1.0719 MHz -0.05 dB

[ ] )

Date: 7.MAR.20Z

¥-valug | Functi

| Function Result [|

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-14 of 24



ssamonias. FCC RADIO TEST REPORT

Report No. : FR3D2001N

99% Occupied Bandwidth|

<2Mbps>

99% Occupied Bandwidth Plot on Channel 00

99% Occupied Plot Bandwidth on Channel 39

Spectrum o Spectrum o
Ref Level 30.00 dém Offset 24,05 dB & RBW 30 kHz Ref Level 30,00 dEm  Offset 24.05 dB » RBW 30 kHz
o att 208 SWT  1.1ms @ VBW 100 kHz Mode Sweep o Att 20d8  SWT  1.1ms @ VBW 100 kHz _Mode Sweep
@153 View (@153 View
M1[1] 15.93 dBm)| M1[1] 15.45 dBm)|
) 2.40200000 GHz ; 2.44100000 GHz
20 dan Occ Bw 1.194805195 MHz| 20 o Occ Bw 1.194805195 MHz|
il = Al o fll
10 dBm: Y ESWY L SRty 10 Py =AW L RS T
0 o -
7 / A
F \ .’ \
-10 dam: " 4 10 di - -
/ \ 7 \
20 dBm = : | 20 .
A 1 ) n
[ | A
-30 dbn .~ . -20 df -
r [ P \
o U Fat - L P
-40 gBm— L - a0 d £ Yal
g AN b
-50 dBm B in Al
-60 dBm 60 d
CF 2.402 GHz 1001 pts Span 4.0 MHz CF 2.441 GHz 1001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v¥-value | Function | Function Result | Type | Ref | Tre | X-value | v¥-value | Function | Function Result |
M1 1 2,402 GHz 15.93 dém M1 1 2,441 GHz 15.45 deém
T 1 2.40139261 GHz -0.16 dm occ Bw 1.194805195 MHz TL 1 2.44039261 GHz -0.61 dém Oce Bw 1.194805195 MHz
T2 1 2.40258741 GHz -1.14 dbm T2 1 2.44150741 GHz -1.61 dbm
- — - —
L )i J - L ] J )

99% Occupied Bandwidth Plot on Channel 78

Spectrum o

Ref Level 30.00 dém  Offset 24.05 dB @ RBW 30 kHz

o att 208 SWT  11ms @ VBW 100 kHz Mode Sweep
@155 View
M1 15.07 dBm|
2.48000000 GHz|
20 dan Occ Bw 1.194805195 MHz|
10 dBm |

AT W
o b

-10 dem- "

20 dBm - 4 5

-30 dn

40 gBm—{ A ~

A \
g \.
o "
50 diim —

-60 dén

CF 2.48 GHz 1001 pts
Marker
Type | Ref | Trc | X-valus | ¥-valug | _Function |
M1 1 2.48 GHz 15.07 dém
TL 1 2.47939261 GHz -0.89 d&m Occ Bw 1.194805195 MHz
T2 1 2.48056741 GHz -1.97 dém
il |

L JL J

Span 4.0 MHz

Function Result

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : A2-15 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

<3Mbps>

99% Occupied Bandwidth Plot on Channel 00

99% Occupied Plot Bandwidth on Channel 39

Spectrum | [= pecrum [=
Ref Level 30.00 dem  Offset 2405 dB @ RBW 30 kHz RefLevel 30.00 dBm  Offset 24.05 0B @ RBW 30 Kz
o att 208 SWT  1.1ms @ VBW 100 kHz _Mode Sweep o Att 208 SWT  1.1ms @ VBW 100 kHz Mode Sweep
@152 view (@152 view
MAL1] 16.13 dBm MI[1] 15.57 dBm
2.40200000 GHz, ; 2.44100000 GHz,
20 da Occ Bw 1.174825175 MHz 20 3 Occ Bw 1.174825175 MHz
Moo Naalle
10 dBm- —— - - 10 di + 2 =
ol oy Lo 1o
0 7 o ;
.)’. E
-10 dBm - -10 df A
i / \
-20 dbm 20 - |
N oy LN
-30 dBm- — - -30 df AV A7 o
|- bo b AN Il |
pore h R e Y
-40 Bm foe - -4 d / !
N A R PPN
-50 dBm -s0
-0 den -0 df
CF 2.402 GHz 1001 pts Span 4.0 MHz CF 2.441 GHz 1001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ret | Trc| X-value | ¥-value | Function | Function Result |
M1 1 2.402 GRz 16.13 dem M1 T 2441 GRz 15.57 dem
L 1 240142058 GHz -0.02 dem Occ Bw 1.174825175 MHz 1 1 2.44042058 GHz -0.53 dem Occ Bw 1.174825175 MHz
T2 1 2.4025954 GHz 1.68 dBm T2 1 2.4415954 GHz 1.16 dBm
L il ] SRHRAEED e

L Il J

99% Occupied Bandwidth Plot on Channel 78

Spectrum

(=

Ref Level 30.00 dem
fo ALt 20 d8

Offset 24.05 4B @ RBW
SWT 1.1ms & VBW

30 kHz

100 kHz _ Mode Sweep

@153 View

20 den

Mi[1]

10 dém

Oce Bw

M A

15.50 dBm
2.47999600 GHz|
1.170829171 MHz|

0

T

-10 dem:

L

|

-20 dBm

|

-30 dBm

sy
-40 dBm

A
o
-50 dBm

N g,

60 dBn

GF 2.48 GHz

1001 pts

Span 4.0 MHz

Marker
Type | Ref | Trc |
1 1

X-valus |

Y-value |

Function |

Function Result

[
TL L
T2 1

2 479956 GHz
2,47942058 GHz
2.48059141 GHz

15.59 dem
-0.42 dem
0.86 dém

Occ Bw

1.170829171 MHz

[ )

J

TEL : 886-3-327-
FAX : 886-3-327-

0868
0855

Page Number 1 A2-16 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

IPower Spectral Density (dBm/3kHz)
<2Mbps>

Power Density (dBm/3kHz) Plot Channel 00

Power Density (dBm/3kHz) Plot Channel 39

Ref Level 30.00 dBm  Offset 24.05 dB @ RBW 3 kHz

Spectrum [“%'

L1
Ll

Ref Level 30.00 dem  Offset 24.05 db @ RBW 3 kHz
Jo At 20 dB SWT 18 ms @ VBW 10 kHz Mode Sweep fo_Att 20dB SWT 18.1ms @ VBW 10kHz Mode Sweep
@17k Max (@ 1Pk Max
mi[1] 3.59 dBm Mi[1] 3.42 dBm
2.40201450 GHz, 2.44101455 GHz,
20 cbm 20
10 dBm m 10
T
od | od
i i IW 1 1 N i
| T T K e,
: 1 ‘.H"' MI iyl Ah’l"\l‘&r WI\I " (! ] "ﬂ“\:\ w\wu ‘J"Ilﬂﬂﬁl
10 dBm T A 1 it

f |

T [
4 it bl W s WWMW M hﬂ“:"f\n}l.g’“\,m”w f'"‘wﬂ“aiﬂr | A

f Aa\|'| it f
<20 damj IJ\‘IIM‘./MJ bw”!"ﬁ'l I

AT

o il
-30 WJ

f

LN
4 em 4

.
im
¢ 7

T ==

- mE
1 ﬂ‘# df ‘Il\l
it Y
<50 dBm- <50 d
-60 dBm:- -60 d

CF 2.402 GHz 1001 pts Span 1.617 MHz
Marker

CF 2.441 GHz 1001 pts

X-valus |
24020145 GHz

Type | rRef | Trc | ¥-value | _Function | Function Result |
M1 1 3.59 dém

Span 1.6215 MHz
Marker

X-valus | ¥-value

Type | Ref | Trc | | _Function | Function Result
M1 1

|
2.44101455 GHz 3.42 dem

)i ] Y] Jjd ] ]
Power Density (dBm/3kHz) Plot Channel 78
Spectrum [@
Ref Level 30.00 dém Offset 24,05 dB @ RBW 3 kHz
jo Att 20 d8  SWT 18.2 ms @ VBW 10 kHz  Mode Sweep
@ 1Pk Max
mM1[1] . 3.40 llt\m
20 dBm 2.48001470 GHz|
10 dBm m
o T T
10 dBm } ‘le fHJﬂ"“‘ J\ﬂ-ﬁﬁw\fﬂ]h’!wwdl‘ﬂ‘qu'l . ]‘l \Nl“'lwd'l" H‘[\[ITJMI\IF Jl\rmJ h “II'l'ﬁ\IJ‘mU'hA i}l 'f\r
-20 der “\ L‘\\M‘ 1 1 ' M‘!, M
20 dhdr w ! ‘IIbIM
it T |".mﬂ
iwnar Iu‘m‘
<50 dBm-
-60 dBm:-
CF 2.48 GHz 1001 pts Span 1.635 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.4800147 GHz 3.40 dém
)il ] [y
TEL : 886-3-327-0868 Page Number 1 A2-17 of 24

FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR3D2001N

<3Mbps>

Power Density (dBm/3kHz) Plot Channel 00 Power Density (dBm/3kHz) Plot Channel 39

Spectrum -

e

==

K

Spectrum -
Ref Level 30.00 dBm Offset 24,05 dB @ RBW 3 kHz Ref Level 30,00 dém Offset 24.05 dB & RBW 3 kHz
Jo At 20d8  SWT _ 17.9ms @ VBW 10kHz Mode Sweep fo_Att 20dB  SWT 17.9ms @ VBW 10kHz Mode Sweep
@17k Max (@ 17K Max
Mi[1] .35 dBm M1[1] .04 dBm
2.40201280 GHz| 2.44101280 GHz|
20 dem 20
10 dBm AT 10 T
od : 1 ] m Tt HJ‘ MI!WM I ‘ od ﬂ M\ i i
T B L 2 S Ve ih I
. L LT WM\ i 1 N|\ U L i M 0 S | f“|\
10 dBm ] t T T Ll I

¥ . LR
il \f“'ﬂL"ll

A Ny I‘Fi“ﬁ'LJI Ml‘ i

i
8
a
&
. %
=
]
1
a
B%
e
f—1

<50 d

60 dBm 60 df

CF 2.402 GHz 1001 pts Span 1.605 MHz CF 2,441 GHz 1001 pts Span 1.605 MHz
Marker Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |

M1 1 2.4020128 GHz +.35 dém M1 1 2.4410128 GHz 4.04 dem
—
J J W e [ )jd

) G e

Power Density (dBm/3kHz) Plot Channel 78

Spectrum

o
K
Ref Level 30,00 dBm  Offset 24.05 dB @ RBW 3 kHz

o att 20d8  SWT  17.9ms @ VBW 10kHz Mode Swesp
@17k Max
MiL1] 3.47 dBm
2.48001290 GHz|
20 dBm
10 dem
11

i

|\
. AT AT
B N X L
AR B B

f

A it

il o
T u'H M.L,H
T
o ghh iy

T
50 deBm
60 dBm
CF 2.48 GHz 1001 pts Span 1.608 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.4800129 GHz 3.47 dém

)| J

TEL : 886-3-327-0868 Page Number 1 A2-18 of 24
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

Band Edge and Spurious Emission|

<2Mbps>

Channel 00

100kHz PSD reference Level Plot

Low Channel Plot

Spectrum ‘:%] Spectrum Eg-]
Ref Level 30.00 dBm  Offset 24.05 d2 @ RBW 100 kHz RefLevel 30.00 dem  Offset 24.05 0B & RBW 100 kHz
o att 20db_ SWT 1ms @ VBW 300 khz _ Mode Sweep o att 20 db_ SWT 9 ms @ YBW 300 kHz _ Mode Sweep
@ 1Pk Max @ 1Pk View
Mi[1] 17.28 dBm M1[1] 38.33 dBm|
4 2.40200160 GHz| 2.39955380 GHz|
20 di 20 di
| e e ~—
P e - T
10 dBrr < 10 dBrr
~ ~
- “
0 dem 0 dBm
™ D1 -2.720 dBm
\
~107dl =10 di
A Y
-20 d -20 d
-and -and
40 d 40 d
Lkl aal ) |
na B o v s Lt btk L e
60 di 60 di
FL
|
CF 2.402 GHz 1001 pts Span 1.617 MHz | | Start 2.375 GHz 8001 pts Stop 2.405 GHz
Marker Marker
Type | Ref | Trc | X-valua | Y-valua | Function__| Function Result | Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 2.4020016 GHz 17.28 dBm 1 1 2.3995538 GHz -38.33 dBm
il 1 il ]
L L J

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

Ref Level 30.00 dBm
Jo Att

(=)

Offset 24,05 dé @ RBW 100 kHz

Spectrum

(=)

RefLevel 30.00 dem  Offset 24.05 dB = RBW 100 kHz
20dB  SWT  30.1ms @ VBW 300 kHz Mode Swesp o att 20 0B SWT 255 ms @ VBW 300 kHz _Mode Swesp
@ 1Pk View @ 1Pk View
M1l 33,46 dBm MIL1] 14.90 dBm
860.5020 MHz| . 2.402030 GHz|
20 di 20 dinm m2[1] 38.40 dBm
6.200550 GHz
10 dBr 10 d
0 dém 0 der P
D1 -2.720 dBm D1 -2.720 dBrm
-10 di -10 d
20 di
.20 d
30 d
-30 d I
¥
) -40 df
40 df I
dormmanatid it A ittt s e
60 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Warker
Marker Type | Ref | Trc | X-value | Y-valua | Function__| Function Result |
Type | Ref | Trc X-valua | Y-valua | Function__| Function Result | ML 1 2.40203 GHZ 14.00 dBm
M1 1 860.502 MHz -43.46 dBm M2 1 6.20055 GHz -38.40 dBm
)i Y )
L L J

TEL : 886-3-327-0868

FAX . 886-3-327-0855

Page Number 1 A2-19 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

Channel 39

100kHz PSD reference Level Plot

Middle Channel Plot

Spectrum

(=)

Ref Level 30.00 dBm
Jo Att 20 dg

Offset 24,05 dé @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz

Mode Swesp

@ 1Pk Max

20 dB|

m1[1]

17.19 dBm)|
2.44100005 GHz|

10 dBrr

0 dBm—
/

CF 2.441 GHz

1001 pts

Span 1.6215 MHz

Marker
Type | Ref | Trc |

X-value | Y-value |

Function__|

Function Result

2.44100008 GHz 17.10 dBém

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

&)

Ref Level 30.00 dBm
j» Att 20 dB

Offset 24,05 d8 & RBW 100 kHz
SWT 30.1 ms @ VBW 300 kHz

Spectrum

=

Ref Level 30.00 dBm

Offset 24.05 dé & RBW 100 kHz

Mode Sweep o Att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 43.98 dBm Mi[1] 15.95 dBm)|
676.8880 MHZ| 2.441130 GHz
20 d8 20 dar m2[1] 39.82 dbm|
6.934930 GHz|
10 dB 10 d
0 dém 0 dém .
o o D1 -2.810 dBn
ind -10 di
20 di
20d
30 d
-30 d ]
40 d
.60 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Warker
Marker Type | Ref | Trc | X-value | Y-value Function | Function Result |
Type | Ref | Tre| X-value | Y-value | Funetion | Function Result | ML 1 2.44113 GHz 15.05 dim
M1 1 676.888 MHz -43.98 dBm M2 1 6.93493 GHz -39.82 dBm
i i o0
L i J L ] J GRS W
at 14:11:0 t 14
TEL : 886-3-327-0868 Page Number 1 A2-20 of 24

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

Channel 78

100kHz PSD reference Level Plot High Channel Plot

Spectrum

“v" Spectrum mv]
Ref Level 20.00 dém  Offset 24.05 dé @ RBW 100 kHz Ref Level 30.00 dbm  Offset 24.05 dB @ RBW 100 kHz
o Att 20 B SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 20dp_ SWT Bms @ VBW 300 kHz _ Mode Sweep
@ 1Pk Max @ 1Pk View
m1[1] 16.79 dBm)| M1[1] 43.19 dBm|
2.47999840 GHz| 2.49318340 GHz|
20 d 4 20 di
L T T ] A
10 dBrr = S 10 dBr T
e . H |
0 dBm—< . 0 dém —t
/ D1 -3.210 den
104 A0 d ||
~ N j ‘
-20 d = ||| -20 o J‘
-30d a0 d i l
oy s Fli X
h‘*ﬁhh KT o 1k kel i e A L)
=0d ﬂw i b W A (e dsusi]
-60 di -60 di
F1
CF 2.48 GHz 1001 pts Span 1.635 MHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y¥-value | Function Function Result |
M1 1 2.4769984 GHz 16.79 dBm M1 1 2.4931834 GHz -43,19 dém
™ T
L JL J L J
Spectrum E‘? Spectrum ':%1
Ref Level 30.00 dém  Offset 24.05 d@ @ RBW 100 kz Ref Level 30.00 dégm  Offset 24.05 0B @ RBW 100 kz
o Att 20dE  SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 43.65 dBm Mi[1] 12.20 dBm)|
B804.6970 MH2| . 2.480230 GHz
20 di 20 dBm- M2[1] 38.52 dBm)|
k 6.973180 GHz
10 dbrr 1o0d
0 dBm|
8 den—— | PP
10 d -10d
20 d 20
30 df
-and
, 40 di
40 d
.60 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Marker
Marker Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
Type | Ref | Trc X-value | Y-value | Funetion | Function Result | ML 1 2.48023 GHz 12.20 dBm
M1 1 804,697 MHz -43.65 dBm M2 1 6.97318 GHz -38.52 dBm
- - —_—
L )| J L J J S ¥
at 14:20:39 t 58
TEL : 886-3-327-0868 Page Number 1 A2-21 of 24

FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR3D2001N

<3Mbps>

Channel 00

100kHz PSD reference Level Plot

Low Channel Plot

Spectrum ‘:%] Spectrum Eg-]
RefLevel 30.00 dém  Offset 24.05 0B w RBW 100 kHz RefLevel 30.00 dem  Offset 24.05 dB = RBW 100 kHz
o Att 20d8  SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk View
M1l 18.03 dBm)| M1l
N1 2.40184610 GHz|
20 d 20 d
[ e B i R
"] - - T
10 dBrr 10 dBrr
— .
< 0 dBm TR
= 10 df
.20 d
.30 d -30 d
40 d 40 d
. L T S S LR SRS E RN YA O S
60 di -60 di
FL
|
CF 2.402 GHz 1001 pts Span 1.605 MHz Start 2.375 GHz 8001 pts Stop 2.405 GHz
Marker Marker
Type | Ref | Trc X-valua Y-valua | Function__| Function Result | Type | Ref | Trc X-value | Y-valua | Function__| Function Result |
M1 1 2.4018461 GHz 18.02 dBm M1 1 2.3997713 GHz -329.00 dBm
i 1 il 1
L )l J Lo

( J J "

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

E‘? Spectrum ':%1
RefLevel 30.00 dBm  Offset 24.05 d& @ RBW 100 kHz RefLevel 30.00 dem  Offset 24.05 dB & RBW 100 kHz
o Att 20dE  SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 43.99 dBm Mi[1] 10.46 dBm)|
680.2180 MH2| . 2.402030 GHz
20 20 M2[1] 39.88 dBm|
™M 6.700330 GHz|
10 dbrr 1o0d
0 der
0 dém 51 1970 b D1 -1.670 dem
ind -10 di
20 di
20d
30d
-30 d
M
-40 df
-40 di AL
dnemimnomtsitnsmtesastmsasttetiosiinn s snniio st sioe
.60 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Warker
Marker Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
Type | Ref | Trc X-value | Y-value | Funetion | Function Result | ML 1 2.40203 GHz 1048 dBm
M1 1 680.218 MHz -43.99 dBm M2 1 6.70033 GHz -39.68 dBm
il 1 il ]
L JU J L JU J 0 v
at t 14 L
TEL : 886-3-327-0868 Page Number 1 A2-22 of 24

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

Chan

nel 39

100kHz PSD reference Level Plot

Middle Channel Plot

Spectrum

(=)

Ref Level 30.00 dBm
Jo Att 20 dg

Offset 24,05 dé @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz  Mode Swesp

@ 1Pk Max

m1[1]

. 2.4
20 df -

17.61 dBm)|
1084610 GHz|

CF 2.441 GHz
Marker
Type | Ref | Trc

1001 pts

X-valua | Y-valua | Function__|

Span 1.605 MHz

Function Result

M1 1 2,4408461 GHz 17.61 dBm

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum || spectrum -
Ref Level 30.00 Bm  Offset 24.05 dB & RBW 100 kHz RefLevel 30.00 dem  Offset 24.05 dB & RBW 100 kHz
I att 20cB  SWT  30.1ms @ VBW 300 kHz _Mode Sweep o _att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
|@ 1Pk View @ 1Pk View
Mmi[1] 43.93 dBm)| Mi[1] 16.63 dBm)|
872.0450 MHz ™ 2.441130 GHz
20d 20 M2[1] 39.85 dBm|
6.057760 GHz|
10 dBr 10d
0dem |0 dBrm
-10 dem Aod
20 di
-20 dBm
30 d
-30 deém
40 di
-40 dBm: 24
60 d
-60 dem:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | |Marker
marker Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
Type | Ref | Trc | X-value | Y-value |__Function Function Result | ML 1 2.44113 GHz 16.63 dBm
M1 1 B872.045 MHz -43.93 dam M2 1 6.05776 GHz -39.85 dBm
—_— - Y
I A e L JU )| [T
Dat «MA 1438 24 t 14:51:42

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-23 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

Channel 78

100kHz PSD reference Level Plot

High Channel Plot

Spectrum ‘:%] Spectrum Eg-]
Ref Level 30.00 dBm  Offset 24.05 dé @ RBW 100 kHz Ref Level 30.00 dim  Offset 24.05 0B & RBW 100 kHz
o Att 20d8  SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 20 B SWT 8ms @ VYBW 300 khz  Mode Swesp
@ 1Pk Max @ 1Pk View
M1l 17.08 dBm)| Mi[1] 13.54 dBm)|
g 2.47984420 GHz| 2.49076120 GHz|
20 di 20 di
I S, SUREE N
B N D R e di
10 dBr - = 10 dBr
- .
~.
0 dBm— s 0 dBm
N
% — 10 df
-20 d 20 df
30 d 30 d ﬂ\
a0d and —
" IMM M..u_ PRI WO A TR AP O PVIRI W
=0d o | i) ¥ Wl a t
60 di -60 di T
F1
|
CF 2.48 GHz 1001 pts Span 1.608 MHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
Marker Marker
Type | Ref | Trc X-valua | Y-valua | Function__| Function Result | Type | Ref | Trc | X-value | Y-valua | Function__| Function Result |
M1 1 2,47098442 GHz 17.08 dBm M1 1 2.4907612 GHz -43.54 dBm
" T il
L L J

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

&)

Ref Level 30.00 dBm

Offset 24,05 d8 & RBW 100 kHz

Spectrum

=

RefLevel 30.00 dem  Offset 24.05 dB & RBW 100 kHz
o Att 204 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 200 SWT 255 ms @ VBW 300 kHz__Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 44.29 dBm Mi[1] 14.62 dBm)|
789.7270 MHz| . 2.480230 GHz
20 20 dégy M2[1] 39.29 dBm)|
6.723280 GHz|
10 dbrr 1o0d
0 dem 0 dem B
D1 -2.220 dBr o B
ind -10 di
20 di
20d
0 d 30 d
: mz2
-40 L
-40 di M-
masainaiun i i s tniarinbbana s atpimtossinneinnsniand
50 d
-60 di
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | | [Warker
Marker Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
Type | Ref | Trc X-value | Y-value | Funetion | Function Result ML 1 2.48023 GHz 14.62 dBm
M1 1 789.727 MHz -44.29 dBm M2 1 6.72328 GHz -39.29 dBm
- - e
L )| J L J{ J Eannnnn v
at 15:00:C " 15:00:
TEL : 886-3-327-0868 Page Number 1 A2-24 of 24

FAX . 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3D2001N

Appendix B. AC Conducted Emission Test Results

Temperature : 18.5~22.7°C
Relative Humidity : |43.3~55.5%

Test Engineer : [Louis Chung
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EUT Information

Report NO : 3D2001
Test Voltage : 120Vac/60Hz
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Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.181500 38.76 54.42 15.66 | L1 OFF 19.9
0.181500 57.67 64.42 6.75 | L1 OFF 19.9
0.192750 37.05 53.92 16.87 | L1 OFF 19.9
0.192750 55.43 63.92 8.49 | L1 OFF 19.9
0.268350 25.89 51.17 25.28 | L1 OFF 19.9
0.268350 42.68 61.17 18.49 | L1 OFF 19.9
0.301560 23.39 50.20 26.81 | L1 OFF 19.9
0.301560 40.07 60.20 20.13 | L1 OFF 19.9
0.402000 22.02 47.81 25.79 | L1 OFF 19.9
0.402000 35.80 57.81 2201 | L1 OFF 19.9
0.701250 20.26 46.00 25.74 | L1 OFF 19.9
0.701250 33.06 56.00 2294 | L1 OFF 19.9
12.493320 30.02 50.00 19.98 | L1 OFF 20.1
12.493320 34.61 60.00 25.39 | L1 OFF 20.1




EUT Information

Report NO :

Test Voltage :
Phase :

100

Level in dBuV

3D2001

120Vac/60Hz
Neutral

Full Spectrum

CISPR22-QP LimitatMain Ports

20+
10+
0 : —t—+—+—+—+— : ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.181500 60.93 64.42 349 | N OFF 19.9
0.181500 42.69 54.42 11.73 | N OFF 19.9
0.199590 57.63 63.63 6.00 | N OFF 19.9
0.199590 37.98 53.63 15.65 | N OFF 19.9
0.271500 46.19 61.07 14.88 | N OFF 19.9
0.271500 29.64 51.07 21.43 | N OFF 19.9
0.300840 42.64 60.22 17.58 | N OFF 19.9
0.300840 25.20 50.22 25.02 | N OFF 19.9
0.356370 37.25 58.81 21.56 | N OFF 19.9
0.356370 22.51 48.81 26.30 | N OFF 19.9
0.405510 35.20 57.74 2254 | N OFF 19.9
0.405510 19.71 47.74 28.03 | N OFF 19.9
0.449250 34.40 56.89 2249 | N OFF 19.9
0.449250 22.04 46.89 2485 | N OFF 19.9
0.498750 34.25 56.02 21.77 | N OFF 19.9
0.498750 21.69 46.02 24.33 | N OFF 19.9
2.935320 29.56 56.00 26.44 | N OFF 20.0
2.935320 24.02 46.00 21.98 | N OFF 20.0
12.494310 34.04 60.00 25.96 | N OFF 20.1




12.494310 | — | 27.94 ] 50.00] 22.06 N [OFF [ 20.1]
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Appendix C. Radiated Spurious Emission

Temperature : 21.7~22.5°C
Test Engineer : Leo Li ad Karl Hou
Relative Humidity : 51~57%
<MIMO Ant. 3+4>
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.59 46.62 -27.38 74 40.6 27 10.75 | 31.73 114 233 P H
2389.485 36.02 -17.98 54 30 27 10.75 | 31.73 114 233 A H
* 2402 116.3 - - 110.18 27.08 10.78 | 31.74 114 233 P H
* 2402 113.07 - - 106.95 27.08 10.78 | 31.74 114 233 A H
BT
H
CH 00
2389.695 45.39 -28.61 74 39.37 27 10.75 | 31.73 | 355 66 P \Y,
2402MHz
2389.38 35.12 -18.88 54 29.1 27 10.75 | 31.73 | 355 66 A \%
* 2402 112.16 - - 106.04 27.08 10.78 | 31.74 | 355 66 P \%
* 2402 109 - - 102.88 27.08 10.78 | 31.74 | 355 66 A V
\%
2389.84 44.76 -29.24 74 38.74 27 10.75 | 31.73 161 147 P H
2390 34.84 -19.16 54 28.82 27 10.75 | 31.73 161 147 A H
* 2441 113.5 - - 107.52 26.9 10.84 | 31.76 161 147 P H
* 2441 110.29 - - 104.31 26.9 10.84 | 31.76 161 147 A H
2486.72 45.67 -28.33 74 39.68 26.87 1091 | 31.79 161 147 P H
BT
2484.64 35.22 -18.78 54 29.26 26.85 10.9 31.79 161 147 A H
CH 39
2370.32 43.75 -30.25 74 37.65 271 10.72 | 31.72 | 379 24 P \%
2441MHz
2390 33.67 -20.33 54 27.65 27 10.75 | 31.73 | 379 24 A \Y,
* 2441 113.59 - - 107.61 26.9 10.84 | 31.76 | 379 24 P \%
* 2441 110.38 - - 104.4 26.9 10.84 | 31.76 | 379 24 A \%
2484.32 45.17 -28.83 74 39.22 26.84 10.9 31.79 | 379 24 P \Y,
2484.8 35.41 -18.59 54 29.45 26.85 10.9 31.79 | 379 24 A \%
TEL : 886-3-327-0868 Page Number : Clof C17
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* 2480 115.3 - - 109.39 26.8 10.9 31.79 | 107 163 P H
* 2480 111.55 - - 105.64 26.8 10.9 31.79 | 107 163 A H
2484.04 52.23 -21.77 74 46.28 26.84 10.9 31.79 | 107 163 P H
2483.52 43.05 -10.95 54 37.1 26.84 10.9 31.79 | 107 163 A H
H
BT
H
CH 78
* 2480 111.86 - - 105.95 26.8 10.9 31.79 | 374 50 P \%
2480MHz
* 2480 108.64 - - 102.73 26.8 10.9 31.79 | 374 50 A \%
2483.92 50.26 -23.74 74 44.31 26.84 10.9 31.79 | 374 50 P \Y,
2483.52 41.17 -12.83 54 35.22 26.84 10.9 31.79 | 374 50 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C17
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4804 45.72 -28.28 74 34.02 32.32 12.36 | 32.98 - - P H

H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 45.01 -28.99 74 33.31 32.32 12.36 | 32.98 - - P \Y,
2402MHz

\%

\%

\%

\%

\%

\%

\%

\%

\%

\%

\%
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4882 45.63 -28.37 74 33.7 32.63 12.28 | 32.98 - - P H

7323 49.59 -24.41 74 33.29 37.2 14.65 | 35.55 - - P H

7323 40.62 -13.38 54 24.32 37.2 1465 | 35.55 - - A H

H

H

H

H

H

H

H

H

BT
H
CH 39
4882 45.33 -28.67 74 33.4 32.63 12.28 | 32.98 - - P \Y
2441MHz

7323 49.76 -24.24 74 33.46 37.2 14.65 | 35.55 - - \%

7323 40.73 -13.27 54 24.43 37.2 14.65 | 35.55 - - A \Y,

\%

\%

\%

\%

\%

\%

\%

\%

\%
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.69 -27.31 74 34.68 32.78 12.21 | 32.98 - - P H
7440 50.19 -23.81 74 33.93 37.1 1481 | 35.65 - - P H
7440 40.22 -13.78 54 23.96 371 1481 | 35.65 - - A H
H
H
H
H
H
H
H
H
BT
H
CH 78
4960 46.79 -27.21 74 34.78 32.78 12.21 | 32.98 - - P \Y,
2480MHz
7440 50.34 -23.66 74 34.08 37.1 1481 | 35.65 - - \%
7440 40.28 -13.72 54 24.02 37.1 1481 | 35.65 - - A V
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C5 of C17
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<Ant. 3>
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 47.47 -26.53 74 41.45 27 10.75 | 31.73 | 114 147 P H
2389.485 35.96 -18.04 54 29.94 27 10.75 | 31.73 | 114 147 A H
* 2402 113.7 - - 107.58 27.08 10.78 | 31.74 | 114 147 P H
* 2402 110.09 - - 103.97 27.08 10.78 | 31.74 | 114 147 A H
H
BT
H
CH 00
2387.28 44.59 -29.41 74 38.57 27 10.75 | 31.73 | 318 32 P \Y,
2402MHz
2389.59 34.91 -19.09 54 28.89 27 10.75 | 31.73 | 318 32 A |V
* 2402 110.91 - - 104.79 27.08 10.78 | 31.74 | 318 32 P \Y,
* 2402 107.66 - - 101.54 27.08 10.78 | 31.74 | 318 32 A |V
\Y
\Y,
2386.32 44.34 -29.66 74 38.33 27 10.74 | 31.73 | 114 144 P H
2390 34.9 -19.1 54 28.88 27 10.75 | 31.73 | 114 144 A H
* 2441 112.55 - - 106.57 26.9 10.84 | 31.76 | 114 144 P H
* 2441 108.68 - - 102.7 26.9 10.84 | 31.76 | 114 144 A H
2486.32 45.54 -28.46 74 39.56 26.86 1091 | 31.79 | 114 144 P H
BT
2484.56 34.73 -19.27 54 28.77 26.85 10.9 3179 | 114 144 A H
CH 39
2341.84 45.43 -28.57 74 39.39 27.1 10.64 31.7 347 27 P \%
2441MHz
2389.68 33.93 -20.07 54 27.91 27 10.75 | 31.73 | 347 27 A |V
* 2441 111.15 - - 105.17 26.9 10.84 31.76 347 27 P \%
* 2441 108.45 - - 102.47 26.9 10.84 31.76 347 27 A \%
2483.84 44.35 -29.65 74 38.4 26.84 10.9 31.79 | 347 27 P \Y
2485.36 34.53 -19.47 54 28.56 26.85 10.91 | 31.79 | 347 27 A |V
TEL : 886-3-327-0868 Page Number : C6 of C17
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* 2480 110.72 - - 104.81 26.8 10.9 31.79 | 106 158 P H
* 2480 107.4 - - 101.49 26.8 10.9 31.79 | 106 158 A H
2483.56 50.01 -23.99 74 44.06 26.84 10.9 31.79 | 106 158 P H
2483.52 40.66 -13.34 54 34.71 26.84 10.9 31.79 | 106 158 A H
H
BT
H
CH 78
* 2480 110.33 - - 104.42 26.8 10.9 31.79 | 378 34 P \%
2480MHz
* 2480 107.12 - - 101.21 26.8 10.9 31.79 | 378 34 A \%
2485.04 50.23 -23.77 74 44.27 26.85 10.9 31.79 | 378 34 P \Y,
2483.52 40.97 -13.03 54 35.02 26.84 10.9 31.79 | 378 34 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7 of C17
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4800 46.34 -27.66 74 34.66 32.3 12.36 | 32.98 - - P H

H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 46.49 -27.51 74 34.79 32.32 12.36 | 32.98 - - P \Y,
2402MHz

\%

\%

\%

\%

\%

\%

\%

\%

\%

\%

\%
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4882 46.45 -27.55 74 34.52 32.63 12.28 | 32.98 - - P H

7323 50.2 -23.8 74 33.9 37.2 14.65 | 35.55 - - P | H

7323 40.32 -13.68 54 24.02 37.2 1465 | 35.55 - - A H

H

H

H

H

H

H

H

H

BT
H
CH 39
4882 46.28 -27.72 74 34.35 32.63 12.28 | 32.98 - - P \Y
2441MHz

7323 50.7 -23.3 74 34.4 37.2 14.65 | 35.55 - - \%

7323 40.26 -13.74 54 23.96 37.2 14.65 | 35.55 - - A \Y,

\%

\%

\%

\%

\%

\%

\%

\%

\%
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.17 -27.83 74 34.16 32.78 12.21 | 32.98 - - P H
7440 49.33 -24.67 74 33.07 37.1 1481 | 35.65 - - P H
7440 39.94 -14.06 54 23.68 371 1481 | 35.65 - - A H
H
H
H
H
H
H
H
H
BT
H
CH 78
4960 46.41 -27.59 74 34.4 32.78 12.21 | 32.98 - - P \Y,
2480MHz
7440 49.2 -24.8 74 32.94 37.1 1481 | 35.65 - - \%
7440 39.83 -14.17 54 23.57 37.1 1481 | 35.65 - - A V
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C10 of C17
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<Ant. 4>
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.805 45.31 -28.69 74 39.29 27 10.75 | 31.73 111 229 P H
2389.275 35.56 -18.44 54 29.54 27 10.75 | 31.73 111 229 A H
* 2402 113.49 - - 107.37 27.08 10.78 | 31.74 | 111 229 P H
* 2402 110.39 - - 104.27 27.08 10.78 | 31.74 | 111 229 A H
H
BT
H
CH 00
2330.475 44.24 -29.76 74 38.11 27.2 10.62 | 31.69 | 369 171 P \Y,
2402MHz
2389.485 33.6 -20.4 54 27.58 27 10.75 | 31.73 | 369 171 A |V
* 2402 105.32 - - 99.2 27.08 10.78 | 31.74 | 369 171 P \Y,
* 2402 102.04 - - 95.92 27.08 10.78 | 31.74 | 369 171 A |V
\Y
\Y,
2340.08 44.73 -29.27 74 38.69 27.1 10.64 31.7 100 | 231 P H
2390 34.8 -19.2 54 28.78 27 10.75 | 31.73 | 100 | 231 A H
* 2441 114.94 - - 108.96 26.9 10.84 | 31.76 | 100 | 231 P H
* 2441 111.73 - - 105.75 26.9 10.84 | 31.76 | 100 | 231 A H
2484.24 46.38 -27.62 74 40.43 26.84 10.9 31.79 | 100 | 231 P H
BT
2484.96 35.74 -18.26 54 29.78 26.85 10.9 31.79 | 100 | 231 A H
CH 39
2323.44 44.1 -29.9 74 37.99 27.2 10.6 31.69 | 383 163 P \Y
2441MHz
2389.68 33.6 -20.4 54 27.58 27 10.75 | 31.73 | 383 163 A |V
* 2441 110.06 - - 104.08 26.9 10.84 | 31.76 | 383 163 P \Y
* 2441 106.78 - - 100.8 26.9 10.84 | 31.76 | 383 163 A |V
2494.4 44.13 -29.87 74 38.11 26.9 10.92 31.8 383 163 P \Y
2487.04 33.68 -20.32 54 27.69 26.87 10.91 | 31.79 | 383 163 A |V
TEL : 886-3-327-0868 Page Number : C11 of C17
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* 2480 114.18 - - 108.27 26.8 10.9 31.79 | 105 237 P H
* 2480 110.73 - - 104.82 26.8 10.9 31.79 | 105 237 A H
2483.64 53.16 -20.84 74 47.21 26.84 10.9 31.79 | 105 237 P H
2483.52 42.5 -11.5 54 36.55 26.84 10.9 31.79 | 105 237 A H
H
BT
H
CH 78
* 2480 107.3 - - 101.39 26.8 10.9 31.79 | 399 164 P \%
2480MHz
* 2480 103.75 - - 97.84 26.8 10.9 31.79 | 399 164 A \%
2483.84 46.31 -27.69 74 40.36 26.84 10.9 31.79 | 399 164 P \Y,
2483.52 37.38 -16.62 54 31.43 26.84 10.9 31.79 | 399 164 A \%
\Y,
\%
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4804 46.37 -27.63 74 34.67 32.32 12.36 | 32.98 - - P H

H

H

H

H

H

H

H

H

H

H

BT
H
CH 00
4804 46.01 -27.99 74 34.31 32.32 12.36 | 32.98 - - P \Y,
2402MHz

\%

\%

\%

\%

\%

\%

\%

\%

\%

\%

\%
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

4882 45.67 -28.33 74 33.74 32.63 12.28 | 32.98 - - P H

7323 50.71 -23.29 74 34.41 37.2 14.65 | 35.55 - - P H

7323 40.55 -13.45 54 24.25 37.2 1465 | 35.55 - - A H

H

H

H

H

H

H

H

H

BT
H
CH 39
4882 46.43 -27.57 74 34.5 32.63 12.28 | 32.98 - - P \Y
2441MHz

7323 50.83 -23.17 74 34.53 37.2 14.65 | 35.55 - - \%

7323 40.69 -13.31 54 24.39 37.2 14.65 | 35.55 - - A \Y,

\%

\%

\%

\%

\%

\%

\%

\%

\%
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.27 -27.73 74 34.26 32.78 12.21 | 32.98 - - P H
7440 49.41 -24.59 74 33.15 37.1 1481 | 35.65 - - P H
7440 40.11 -13.89 54 23.85 371 1481 | 35.65 - - A H
H
H
H
H
H
H
H
H
BT
H
CH 78
4960 46.41 -27.59 74 34.4 32.78 12.21 | 32.98 - - P \Y,
2480MHz
7440 49.53 -24.47 74 33.27 37.1 1481 | 35.65 - - \%
7440 40.18 -13.82 54 23.92 37.1 1481 | 35.65 - - A V
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C16 of C17
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Report No. : FR3D2001N

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

BT Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
BT
CH 00 2390 55.45 -18.55 74 5451 32.22 4.58 35.86 103 308 P H
2402MHz
1. Path Loss(dB) = CaBT loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBpV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 74(dBpV/m)
=-18.55(dB)
Peak measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C17 of C17




swamonias.  FCC RADIO TEST REPORT Report No. : FR3D2001N

Appendix D. Radiated Spurious Emission Plots

: ] Temperature : 21.7-22.5°C
Test Engineer : Leo Li ad Karl Hou
Relative Humidity : [51~57%
TEL : 886-3-327-0868 Page Number : D1 of D43

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR3D2001N

<MIMO Ant. 3+4>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CHOO 2402MHz

Horizontal

Fundamental

Avg.

oo
-
s
500 L s00 D paowe e oo ]
o N PO IOV oo
o
e
Site :03CH23-HY Site 1 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
oot bbon s sowssecsoomsn e e R
Peak
oo
o
80,0/ 1 80.0|
.
i [ I ———
30.0f Jn,n‘.—N-—A’-———*"_“’*/"A
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
o o0 T

RBW:1000.000KHz VBW:0.360KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2 of D43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CHOO 2402MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

1 (@Buvim) Date: 2024.02.28 evel (dBavim) Date: 2024.0228
1300 1300
1200 1200
1109 o)
1000 1000
900 904
800 a0 ]
700 700
500 0.
500 s T 504
400 B00] ot Ao
300 300
200 200
100 100
310 2020, B0, 2360, 760, 2400, 215 000 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (Wiz) Frequency (Mia)
e +03CH23-HY 03CH23-HY
Condition + PEAK_BE_74 3m LE2CO5AI8EN_230712 VERTICAL Condition +PEAK_74 3m LE2COSAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (@Buvim) Date: 2024.02.28 evel (4Buvim) Date:2024.02.28
1300 1300
1200 1200
1100 o)
1000 i 1000
900 904
800 a0
700 700
609 e G 54
500 ) 504 L_’__,‘
400 R 400 i
300 B E I e S
200 200
109 100
510 2320, B0, 2360, 7360, 2400, 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Wiz) Froquency (MHa)
site +03CH23-HY Site 103CH23-HY
Condition + AV6_BE_54 3m LE2COSAIBEN_230712 VERTICAL Condition + AV6_54 3m LE2COBAIBEN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D3 of D43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH39 2441MHz - L
Horizontal Fundamental
o
o
o) so0) PEAK 74
::mwww,mmmw e o] ::MMWWWW grers m———
o
Site :03CH23-HY Site 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
oicoo0bo s vowssonsob o are o000 e0KEIs VA0 D00k W At
Peak
o
110.0 10.0| 1
p
oy ] s
00 - ] 40 A
30.0 3ﬂ.n_,—z-—'-'—’—“7*‘/—’d’—
g
Site :03CH23-HY Site 03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
G000 0360 2 s 00000 VA Sacks o
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH39 2441MHz - R

Horizontal Fundamental
m0q
110.0f i
wod /
s
f‘;gw \NMWMWMWM ]
s
e
:03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL
oW T005000R 2 VoW 2000000z S
Peak Left blank
g
wod
o
80.0) I
600 [ AVG_BE_54]
s
o B A B N ‘
30.0| -
e
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL
RO BOORH VS 0360 WAt
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3D2001N

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH39 2441MHz - L
Vertical Fundamental
i
«d
g : 1 i |
s
2
:03CH23-HY 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition : PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
RO T005000R 1 VoW 200000tz WA RO TO00 000K VNS0 000K 1 SWTALT0
Peak
i
600 600 VG 54
g
| _J
s T JMW’*—’—"’HAJW
v
Site :03CH23-HY Site :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition 1 AV6_54 3m LE2CO5A18EN_230712 VERTICAL
AR P TMATANS ROWELOOmO00K 2 VW0 Se0Ks e WAL
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3D2001N

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH39 2441MHz - R

Vertical Fundamental

A @BuVim) Date: 2024.02.28

1100 A
] /

/
W"W NWMAWWM

PEAK_BE 74,

et s

420 2430, 2440, 250, 460, 2. 2480, 2450, 2500
Frequency (Miz)

+03CH23-HY
Condition :PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 @BuVim) Date: 20240228

s00)

700 T

600 AVG_BE_54]
500 4

L s K‘, 1

300
200)
109
420 2430 2440, 2450, 2460, 270, 2480, 2450, 2500
Froquency (MHz)
Site +03CH23-HY
Condition : AV6_BE_54 3m LE2COSA18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D7 of D43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH78 2480MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

v oae 20240228 vt cBaim) oo 0240228
109 w500
1209 1209 ,
na o
1000 100
500 s0g
209 PEAK BE 74 800 PEAK 74
00 100
600 o0d
o ol :
e et i o O PO . IS e
40.0| “ AH.OAAA,MWW
%09 ] 309
200 J 200
100 | 10d
T BT T = T 5500 o6 Ta T o600 Fie B0 200 Fo0 T
o i eaiency ey
:03CH23-HY ite 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto
oo 20240228 vt oy oo 20240228
100 w500
1200 1209
;
e e
100 100
500 s0d
w0
709
609 VG 5
504
1 —
O N U
00 200
100 104
5 A AT T i =) o6 ——Ta a6 00 Fiee B0 200 0T
e i Heaiency ks
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH78 2480MHz
Vertical Fundamental
110.0f 110.0| 1
00 [PEAK BE_74 800 PEAK 74,
“ N
500 1 500 oo me————
gl MWW an.owwwwwwww i
s
2
:03CH23-HY 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition : PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
RO T005000R 1 VoW 200000tz WA RO TO00 000K VNS0 000K 1 SWTALT0
Peak
110.0f 110.0| 1
900 Y 904
600 AVG_BE 54| 600 VG 54
s
N N IR S
30.0| T 30,0
v
SEE - 5 o R e T
Site :03CH23-HY Site :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition 1 AV6_54 3m LE2CO5A18EN_230712 VERTICAL
AR P TMATANS ROWELOOmO00K 2 VW0 Se0Ks e WAL
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D9 of D43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CHOO 2402MHz

Peak

Avg.

A (@Buvim) Date: 20240229 el (dBuVim) Date: 20240229
1300) 1300
1200) 1200
110 10|
1000) 1000
900 90|
00 PERK74| 809 PERK 74
700 700]
600) 609 i
500 T bt s00] e
Apge T Y
309 300
200) 200]
100 100]
000 5000, 8000. 10000, 12000, 4000, T6000. 18000 000 5000. 5000, 70000, 12000, 74000, 6000, 18
Frequency (MHz) Frequency (M)
Site £ 03CH23-HY Site £ 03CH23-HY
Condition +PEAK_74 3m LE2COSAIBEN_230712 HORTZONTAL Condition

PEAK_74 3m LE2COSA18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3D2001N

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CHOO 2402MHz

Horizontal Vertical

) 6Buvim) Date: 2024.02.20 evel (@BuVim) Date:2024.0220
1300 1300

1200 1200

1109 10|

1009 1000

909 904

800 o0

700 700

600 G5 60 WG 54
509 e —— 504

B S e e E— e RS e e R —

300 04

200 200

109 100

0600 2000 3000, T4000. 15000 16000 7000 18000 0600 20, T3000. 14000 500, T6000. 17000 18000
Froquency (Wiz) Frequency (Miz)
+03CH23-HY 03CH23-HY

Condition + AV6_54 3m LE2COBAIBEN_230712 HORIZONTAL

Condition : AV6_54 3m LE2COSA18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868

Page Number : D11 of D43
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH39 2441MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 2024.02.20 evel @BuVim) Date: 20240220
1300) 1300

1200) 1200

109 0|

1000) 1000

900) 90|

809 PERK 74 809 PERK 74
709 700]

s00) s00] i
509 T s s00] RS ——

400) 400

300 300]

200) 200)

109 100]

000 5000, ‘8000, 10000, 12000, 4000, 6000, 18000 000 5000, 5000, 10000, 12000, 14000, 6000, 18000
Frequency (Miz) Frequency (MiHz)

ite +03CH23-HY 03CH23-HY
Condition +PEAK_74 3m LE2COSAI8EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2COSAI8EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH39 2441MHz

Horizontal Vertical

) 6Buvim) Date: 2024.02.20 evel (@BuVim) Date:2024.0220
1300 1300

1200 1200

1109 10|

1009 1000

909 904

800 o0

700 700

600 G5 60 WG 54
509 e —— 504

B S e e E— e RS e e R —

300 04

200 200

109 100

0600 2000 3000, T4000. 15000 16000 7000 18000 0600 20, T3000. 14000 500, T6000. 17000 18000
Froquency (Wiz) Frequency (Miz)
+03CH23-HY 03CH23-HY

Condition + AV6_54 3m LE2COBAIBEN_230712 HORIZONTAL

Condition : AV6_54 3m LE2COSA18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868

Page Number : D13 of D43
FAX : 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH78 2480MHz

Horizontal Vertical

) @Buvim) Date: 2024.02.29 evel @uvim) Date: 20240229
1300 1300
1200 1200
1109 1o
1000 1000
500 04|
o0 PEAK 73] s0g) PERK T4
700 700]
500 - e
50 e 500 T A—————
100 Y s
300 300|
200) 200]
100 100
500 000, 000 Toooo, 72000 400 16000 18000 00 w000 000 om0 00 tao0o. 6006 18000
Freaquency (Wiz) Frequency (WHz)
£03CH23-HY 03CH23-HY
Condition +PEAK_74 3m LE2COSAIBEN_230712 HORTZONTAL Condition $PEAK_74 3m LE2COSA18EN_230712 VERTICAL

Peak

TEL : 886-3-327-0868

Page Number : D14 of D43
FAX : 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH78 2480MHz

Horizontal Vertical

) 6Buvim) Date: 2024.02.20 evel (@BuVim) Date:2024.0220
1300 1300

1200 1200

1109 10|

1009 1000

909 904

800 o0

700 700

600 G5 60 WG 54
509 e —— 504

B S e e E— e RS e e R —

300 04

200 200

109 100

0600 2000 3000, T4000. 15000 16000 7000 18000 0600 20, T3000. 14000 500, T6000. 17000 18000
Froquency (Wiz) Frequency (Miz)
+03CH23-HY 03CH23-HY

Condition + AV6_54 3m LE2COBAIBEN_230712 HORIZONTAL

Condition : AV6_54 3m LE2COSA18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868

Page Number : D15 of D43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D2001N

<Ant. 3>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CHOO 2402MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

A (6Buvim) Date: 20240226 el (@Buvim) Date: 2024.02.26
1300 1300
1200 1200
1100 fi o)
1000 | 1000
900 904
800 a0 e
700 700
600 60
” . I
400 Y S B ——————
309 304
200 200
100 100
510 2520 7540 7560 7380, 240, 215 000 00 500 700 900 200 700, 200, Z700.
Frequency (WHz) Freauency (MH)
site +03CH23-HY site +03CH23-HY
Condition +PEAK_BE_74 3m LE2COSAIBEN_230712 HORTZONTAL Condition PEAK_74 3m LE2COSAIBEN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
A (6Buvim) Date: 2024-02.26 el (@Buvim) Date: 2024.02.26
1300 1300
1200 1200
1100 i o) !
1000 1000
900 90
800 a0
700 700
609 e G 54
500 50
400 S \\ 00| g ——
S N S
300 s04)
200 200
109 100
510 2520 7540 7360 230, 240, 2415 000 00 00 700, 1900 2100 2300 200, 2700, E
Frequency (WHz) Frequency (MHz)
site $03CH23-HY site 03CH23-HY
Condition + AV6_BE_54 3m LE2COSAIBEN_230712 HORTZONTAL Condition

AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
RBW:1000.000KHz VBW:0.360KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CHOO 2402MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

oy oae 20240226 vt asavm) oot 0240228
109 w500
1209 1209
na o
1000 100
500 s0g
509 w0 ke
00 100
w . I —
100 AH.OWWW«VWWW
%09 309
200 200
100 10d
o T F 70 5 oo zs 06— Ta T o600 Fie B0 om0
Fromeny () ooy i
:03CH23-HY 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition : PEAK_74 3m LE2CO5A18EN_230712 VERTICAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo 20240228 vt oy oo 20240228
100 w500
1200 1209
e e
100 100
500 s0d
509 w0
09 709
500 o0d
509 504
— e e I s
30.0 300} S e
00 200
100 104
o T F 75 o Tioo——zms o6 ——Ta a6 00 Fie B0 B0 0T
- ey i
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO5A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH39 2441MHz - L

Horizontal

Fundamental

vel dBuVim) Date: 2024.02.26

Avg.

RBW:1000.000KHz VBW:0.360KHz SWT:Auto

1 By bate: 20240228
1304 1304
1200 1200
109 g
100 100d
%0 sad
o0y o4y PEAK 74
70 H 70d
s0d | sad
504 . o sad
S———
o P U S D 4 s D I RPN FUPUSP R P et
300 30d
204 204
100 100
570 E N ST T T T o T e, TiooTooo. 2100 7w 200 Zie 3000
Heauency i reaiency (s
Site :03CH23-HY Site 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
 RBW:1000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
- oat: 2024022 1 dBum) oats 20240228
1304 130d
1204 1200
10.0 100 1
100 100d
%0 sad
w0 s0d
70 70d
P ] sad -
500 saq
400 e ———— 04 S — ==
e ot Y N R B
204 204
100 10d
= E N T T T 7 T S N e
Heauency i) Freaiency ()
Site :03CH23-HY Site 03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition 'AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
 RBWA1000.000KHz VBW:0.360KFHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH39 2441MHz - R

Horizontal Fundamental

1 (dBuVim) Date: 2024-02.26
1309

1209

1100 A

1009

904

809 L PEAK_BE 74

) A
300
200)
109
420 2430, 2440, 250, 2460, 2. 2480, 2450, 2500
Frequency (Miz)
+03CH23-HY
Condition +PEAK_BE_74 3m LE2COSAIS8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 @BuVim) Date: 20240226

700 T
600 AVG_BE_54]

300 —

420 2430 2440, 2450, 2460, 270, 2480, 2450, 2500
Froquency (MHz)
Site +03CH23-HY
Condition : AV6_BE_54 3m LE2COSA18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR3D2001N

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH39 2441MHz - L

Vertical

Fundamental

Peak

A (@BuVim) Date: 2024.02.26

: B .

2340, 2360, 260, 2400, 2420, 2440, 2460, 2470
Frequency (Miz)

+03CH23-HY

:PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

ovel (dBuVim)

Date: 20240226

PERK 74
IS ———

FUR FUU RSP s i
300, 1500, 1700, 2300, 2700, 3000

900 2100,
Frequency (MiHz)
03CH23-HY

+PEAK_74 3m LE2COSAIB8EN_230712 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 20240226

e ———

2340, 2360, 2420, 2840, 2460, 2470

2360, 2400,
Frequency (MHz)

+03CH23-HY
: AV6_BE_54 3m LE2COSA18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

ovel (dBuVim)

Date: 20240226

VG54

I PO A S N Ry

300 1500, 700, 1s00. 2100 2300,
Frequency (MiHz)

+03CH23-HY

* AV6_54 3m LE2CO5A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

2700, 3000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3D2001N

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH39 2441MHz - R

Vertical Fundamental

A @BuVim) Date: 2024.02.26

109
1000)
900)
809 L PEAK_BE 74,

o fonmsto,
300
200)
109
420 2430, 2440, 250, 2460, 2. 2480, 2450, 2500
Frequency (Miz)
+03CH23-HY
Condition :PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 @BuVim) Date: 20240226

60.0) AVG_BE 54|
: -

300

420 2430 2440, 2450, 2460, 270, 2480, 2450, 2500
Froquency (MHz)
Site +03CH23-HY
Condition : AV6_BE_54 3m LE2COSA18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.360KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D2001N

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH78 2480MHz
Horizontal Fundamental
110.0f 110.0| 1
woq a
i
00 [PEAK BE_74 800 PEAK 74,
700 »{ 700/
«d J
0 «M‘,J.me,awwf""/ st oo A =9 b el R
400 e ranety T L P e ——
s
2
ite :03CH23-HY 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO5A18EN_230712 HORIZONTAL
oW T005000R 2 VoW 2000000z S RO TO00 000K VNS0 000K WAL
Peak
wod a\
i
s
09 — sogertlee
v
Site :03CH23-HY Site :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition 1 AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
RO BOORH VS 0360 WAt ROWELOOmO00K 2 VOO Se0Ks e At
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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